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Applicant’s name............
Address .......ccoooeeiieeiinnnnnn.

Manufacture's Name.......
AdAress ......oovveviiiiienn,

Product description
Product name...................
Trademark ......cccoccevenennene.
Model and/or type
reference ..........cccccennnns
Standards ......................

TEST RESULT CERTIFICATION

Shenzhen Efercro Electronic Technology Co., Ltd

510, Building U2, Junxiang U8 Intelligent Manufacturing Industrial
Park, Xixiang Street, Baoan District, Shenzhen, Guangdong,
China

Shenzhen Efercro Electronic Technology Co., Ltd

510, Building U2, Junxiang U8 Intelligent Manufacturing Industrial
Park, Xixiang Street, Baoan District, Shenzhen, Guangdong,
China

Digital Photo Frame
N/A

Dream 01

FCC Part15 15.407
ANSI C63.10-2013
KDB 789033 D02 v02r01

This device described above has been tested by BCTC, and the test results show that the
equipment under test (EUT) is in compliance with the FCC requirements. And it is applicable only
to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of BCTC, this
document may be altered or revised by BCTC, personal only, and shall be noted in the revision of

the document.

Prepared by(Engineer):

Reviewer(Supervisor):

Approved(Manager):

Sam zeng

Eric Yang

Zero Zhou
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part15 (15.407) , Subpart E
Standgrd Test Item Judgment Remark
Section
15.209(a),
1228; gg;gl; Spurious Radiated Emissions PASS
15.407 (b)(6)
15.207 Conducted Emission PASS
15.407 (a)(5) o ,
15.1049 26 dB and 99% Emission Bandwidth PASS
15.407(e) Minimum 6 dB bandwidth PASS
1228; 22;8’; Maximum Conducted Output Power PASS
2.1051,
15.407(b)(1) Band Edge PASS
15.407(b)(4)
15.407 (a)(1) .
15.407 (a)(3) Power Spectral Density PASS
2.1051, Spurious Emissions at Antenna
15.407(b) Terminals PASS
15.203 Antenna Requirement PASS
NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 6 of 115
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1.1 TEST FACILITY

Shenzhen BCTC Testing Co., Ltd.
Add. : BCTC Building & 1-2F, East of B Building, Pengzhou Industrial, Fuyuan 1st Road, Qiaotou
Community, Fuyong Street, Bao’an District, Shenzhen, China
FCC Test Firm Registration Number: 712850
IC Registered No.: 23583
1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U , where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 , providing a level of confidence of

approximately 95 %.

No. Item Uncertainty
3m camber Radiated spurious _

! emission(30MHz-1GHz) U=4.3dB
3m chamber Radiated spurious _

2 emission(1GHz-18GHz) U=4.5dB
3m chamber Radiated spurious _

3 emission(18GHz-40GHz) U=3.34dB

4 Conducted Adjacent channel U=1.38dB
power
Conducted output power _

5 uncertainty Above 1G U=1.576dB
Conducted output power _

6 uncertainty below 1G U=1.28dB

7 humidity uncertainty U=5.3%

8 Temperature uncertainty U=0.59 °C

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 7 of 115
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

Product Description

Equipment Digital Photo Frame

Trade Name N/A

Model Name Dream 01

Model Difference N/A
IEEE 802.11 X1802.11a/n/ac(20MHz channel bandwidth)
WLAN X]1802.11n/ac(40MHz channel bandwidth)

Mode Supported

[X]1802.11ac(80MHz channel bandwidth)

Data Rate

802.11a: 6,9,12,18,24,36,48 54Mbps;
802.11n(HT20/HT40):MCS0-MCS15;
802.11ac(VHT20): NSS1, MCS0-MCS8
802.11ac(VHT40/VHT80):NSS1, MCS0-MCS4

Modulation

OFDM with
BPSK/QPSK/16QAM/64QAM/256QAM
for 802.11a/n/ac;

Operating
Frequency
Range

X]5180-5240MHz for 802.11a/n(HT20)/ac20;
5190-5230MHz for 802.11n(HT40)/ac40;
5210MHz for 802.11 ac80;

X]5745-5825 MHz for 802.11a/n(HT20)/ac20;
5755-5795 MHz for 802.11a/n(HT40)/ac40;
5775MHz for 802.11 ac80;

Number of
Channels

X]4 channels for 802.11a/n20/ac20 in the
5180-5240MHz band ;

2 channels for 802.11 n40/ac40 in the
5190-5230MHz band ;
1 channels for 802.11 ac80 in the 5210MHz
band ;
XI5 channels for 802.11a/n20/ac20 in the
5745-5825MHz band ;

2 channels for 802.11 n40/ac40 in the
5755-5795MHz band ;
1 channels for 802.11 ac80 in the 5775MHz
band ;

Antenna Type

Internal antenna

Antenna Gain

2dBi

Based on the application, features, or specification exhibited in
User's Manual, the EUT is considered as an ITE/Computing
Device. More details of EUT technical specification, please
refer to the User's Manual.

Channel List Please refer to the Note 2.
Type of device client devices

Ratings DC 5V from adapter
hardware version H1.0

Software version S1.0

Connecting I/O Port(s)

Please refer to the User's Manual

Note:

Test Report Tel: 400-788-9558 Web:
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1. For a more detailed features description, please refer to the manufacturer’s specifications or

the User's Manual.
2. Frequency and Channel list for 802.11a/n/ac(20MHz) band | (5180-5240MHz):

802.11a/n/ac( 20MHz) Carrier Frequency Channel
Frequen Frequen Frequen Frequen
Channel cy Channel cy Channel cy Channel cy
(MHz) (MHz) (MHz) (MHz)
36 5180 44 5220 - - - -
40 5200 48 5240 - - - -
802.11n /ac(40MHz) Carrier Frequency Channel
Frequen Frequen Frequen Frequen
Channel cy Channel cy Channel cy Channel cy
(MHZz) (MH2z) (MH2z) (MH2z)
38 5190 - - - - - -
46 5230 - - - - - -
802.11ac (80MHz) Carrier Frequency Channel
Channel Frequency (MHz)
42 5210

Frequency and Channel list for 802.11a/n/ac(20 MHz) band IV (5745-5825MHz):

802.11a/n/ac( 20 MHz) Carrier Frequency Channel
Frequen Frequen Frequen Frequen
Channel cy Channel cy Channel cy Channel cy
(MHZz) (MH2z) (MH2z) (MH2z)
149 5745 153 5765 157 5785 161 5805
165 5825 - - - - - -
802.11n/ac 40MHz Carrier Frequency Channel
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
151 5755 159 5795 - -
802.11ac 80MHz Carrier Frequency Channel
Frequency
Channel (MHz)
155 5775

The EUT has two types of antenna. The wireless module is 1x1 Wi-Fi support 802.11a/n/ ac;

Internal Antenna

Antenna

Antenna Type

Antenna Gain(dBi)

A(main)

Internal antenna

2

Test Report
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2.2 DESCRIPTION OF TEST MODES

Pretest Mode Description

Mode 1 802.11a/ n/ ac 20 CH36/ CH40/ CH 48
802.11a /n/ ac 20 CH149/ CH157/ CH 165

Mode 2 802.11n/ ac40 CH38/ CH 46

802.11n/ ac40 CH 151 / CH 159

Mode 3 802.11 ac80 CH 42/CH 155

Mode 4 802.11a/ n/ ac 20 CH36/ CH40/ CH 48
802.11a /n/ ac 20 CH149/ CH157/ CH 165

Mode 5 Link Mode

Conducted Emission

Final Test Mode Description
Mode 5 Link Mode

For Radiated Emission

Final Test Mode Description

Mode 1 802.11a/ n/ ac 20 CH36/ CH40/ CH 48
802.11a /n/ ac 20 CH149/ CH157/ CH 165

Mode 2 802.11n/ ac40 CH38/ CH 46

802.11n/ ac40 CH 151/ CH 159

Mode 3 802.11 ac80 CH 42/CH 155

Mode 4 802.11a/ n/ ac 20 CH36/ CH40/ CH 48
802.11a /n/ ac 20 CH149/ CH157/ CH 165

Note:
(1) The measurements are performed at all Bit Rate of Transmitter, the worst data was reported.

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 10 of 115
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Conducted Emissions Test

E-1 E-2
EUT C-1 Adapter —AC——

Spurious emissionsTest

E-1 E-2
EUT C-1 Adapter —AC——

2.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

No. Device Type Brand Model Series No. Data Cable
Digital Photo
E-1 Erame N/A Dream 01 N/A EUT
E-2 Adapter na | ME050020 1 N/ Ausxiliary
0-LW
ltem [Shielded Type| Ferrite Core Length Note
C-1 NO NO 0.5M DC cable unshielded

Note:

(1)  The support equipment was authorized by Declaration of Confirmation.
(2)  For detachable type 1/0 cable should be specified the length in cm in TLengtha column.

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 11 of 115
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment

; : Last . .
Item Equipment Manufacturer | Type No. Serial No. calibration Calibrated until
Spectrum
1 Analyzer Agilent E4407B MY45109572 [Jun. 08, 2020| Jun. 07, 2021
(9kHz-26.5GHz)
2 ISELFZ{%CSL‘{E’; R&S ESR7 101154 |Jun. 08, 2020 | Jun. 07, 2021
3 | Gonesars |0 ok 2oE| vusetes | VUEBS1O9 yun. 08, 2020| un. 07, 2021
4| e | SCETZOF |BBHA9120D | 1541 |uun. 10,2020| Jun. 09, 2021
5 | (acrimdoony | ok CoT | BBHAO170 822 |Jun. 10,2020 Jun. 09, 2021
6 | ontmeorz | ek ZoT| BBVOTA4 | 9744-0037 |Jun. 04,2020| Jun. 03, 2021
ar SSEE];fgeéHZ) SCHWARZBE | BBvo71s | 9718-309 |Jun. 04,2020 Jun. 03, 2021
Amplifier TTA1840-35-
8 | (1satmdocHz) | MITEQ i 2034381 |Jun. 08, 2020 Jun. 07, 2021
9 | oramsom | oGk ZOE |[FMZB1519B| 014 uun. 08,2020| Jun. 07, 2021
10| (ontis 3omuiz) | Huber+Sunnar | okkz-30MHz 1 7023550%yun. 08, 2020| yun. 07, 2021
11 | RFcables2 Iy heriSunnar|30MHz-1GHz| 1486150  |Jun. 08, 2020/ Jun. 07, 2021
(30MHz-1GHz) | “Perm=unnar #1bnz un. 95, un. 07,
12 (1%74?4%6@532) Huber+Suhnar|1GHz-40GHz| 1607106  |Jun. 08, 2020/ Jun. 07, 2021
13 Power Metter Keysight E4419B \ Jun. 08, 2020 Jun. 07, 2021
14 Powiksfnsor Keysight E9 300A \ Jun. 08, 2020| Jun. 07, 2021
15 | Si9nal Aalyzer | KEYSIGHT | N9020A | MY49100060 |Jun. 04, 2020| Jun. 03, 2021
Spectrum
16 Analyzer Agilent FSP40 100363 Jun. 04, 2020/ Jun. 03, 2021
9kHz-40GHz
17 D.(S)I.JFI?&\;ver LongWei | TPR-6405D \ \ \
18 Software Frad EZ-EMC FA-03A2 RE \ \

Test Report
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Conduction Test equipment

ltem| Equipment Manufacturer Type No. Serial No. | Last calibration CaILijt;]rt?lted
1 | Test Receiver R&S ESR3 102075 Jun. 08, 2020 |Jun. 07, 2021
2 Lsn  |SCHWARZBEC|  nsikg127 | 8127739 | un. 08,2020 |Jun. 07, 2021
3 LISN R&S ENV216 101375 Jun. 04, 2020 |Jun. 03, 2021
4 | RFcables |Huber+Suhnar | 9kHz-30MHz | 21702385001 yun 08, 2020 |Jun. 07, 2021
5 | Software Frad ezemc | SMOCON \ \

Test Report  Tel: 400-788-9558 Web: https://lwww.bctc-lab.com  BCTC/RF-EMC-007 Ver.: A0  Page 13 of 115
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION Limits

(Frequency Range 150KHz-30MHz)

Class B (dBuV)
FREQUENCY (MHz) - Standard
Quasi-peak Average

0.15-0.5 66 - 56 * 56 - 46 * CISPR
0.50-5.0 56.00 46.00 CISPR
5.0-30.0 60.00 50.00 CISPR
* * FCC/

0.15-0.5 66 - 56 56 - 46 RSS.247
FCC/

0.50-5.0 56.00 46.00 RSS-247
FCC/

5.0-30.0 60.00 50.00 RSS.247

Note:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases

logarithm of the frequency in the range.

The following table is the setting of the receiver

linearly with the

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

Test Report
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3.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

3.1.3 DEVIATION FROM TEST STANDARD
No deviation

3.1.4 TEST SETUP

/ Vertical Reference
Ground Plane / Test Receiver

— L 1
EUT Moooo
]

40cm

80cm
|LISN h
|| || |

I L

\ Horizontal Reference

Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

3.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

We pretest AC 120V and AC 240V, the worst voltage was AC 120V and the data recording in
the report.

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 15 of 115
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Temperature : 26 C Relative Humidity : [54%
Pressure : 101kPa Phase : L
Test Voltage : AC120V 60Hz Test Mode : Mode 5
90.0
80
70
\ FCCYIC QP
60 ——
FCCYIC AY
50 —
40
11
a0 i 3 9 \
A 3 7
20 wur\\/) f/\'\ﬂh _uf“-ﬂ mavn mh | B oal g ol ?1 fi ﬂ”[‘b 2)%]
ERE W{ \MW’W V \)V??HW %
10 }\3 i A " “-“-l-"n. ] # . ‘I ) J‘\r\r f
o [ IR AT i
0 ' . "l by ave
-10
0.150 [MHz 20.000
Remark:
1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.
Reading Cormrect Measure-
No. Mk. Freq. Level Factor ment Limit  Owver
MH=z dB dBus dBu dB Dretector
1 0.2803 15595 9.56 2511 60.81 -35.70 2P
2 0.2803 3.02 o. 56 12.58 5081 -38.23 ANG
3 05670 1593 .86 2579 5600  -30.21 Qp
4 0.5670 3.79 9 .86 13.65 4600 -32.35 ANG
o] 1.2555 13.02 o .58 2260 5600 -33.40 QP
) 1.2555 0.82 o .58 1040 4600 -35.60 ANG
T 22847 1220 9.61 21.81 o600 -3419 QP
8 22847 -0.20 9.61 9_41 4600 -36.599 ANG
< 24763 17.32 978 2710 6000 -32.90 QP
10 24763 4. 85 9.78 1463 2000 -35.37 ANG
11 9.7o67 20599 9.69 30.68 &60.00 -29.32 2P
12 9 TH6ET 914 969 1883 5000 -3117 ANG

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 16 of 115
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Temperature : 26 C Relative Humidity : [54%
Pressure : 101kPa Phase : N
Test Voltage AC120V 60Hz Test Mode : Mode 5
90.0
80
i
\\ FCCHC QP
60 S—
-“"'ln—_
FCCHIC AV
50 —f
40
30 3 11
]
20 S/(\/\/\ WV'\J{?‘IJH " 3 7 A I‘I.\ L,r\l fhwﬁ .HFPI
. IV AR A AN
L s if i
4 \;\“ 1l lil \f mv\vu \W%WW peak
o W\ unl\»—/d HT'V “\u* JI~||| jk)*um 1?“‘-& ﬁdﬂ'\m | mw .
TR VT LT Y
-10
0.150 [MHz] 30,000
Remark:

1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.

Reading Correct Measure-

No. Mik. Freq. Level Factor ment Limit  Owver
MH=z dB dBu dBu dB Detector

1 01516 1592 9.52 25.44 65.91 -40.47 QP
2 01516 -5.11 9.52 341 259.91 -2 50 AN
3 02670 12.59 9.54 2213 61.21 -39.08 QP
4 02670 -4 48 9.54 206 o1.21 -46.15 AN
o 05550 10.55 9.82 2037 2600 -35.63 QP
G 0.5550 -1.27 9. 82 8.55 4600 -37.45 ANG
T 1.7430 733 9. 58 16.91 2600 -39.09 QP
& 1.7430 6. T5 9. 58 283 4600 4317 ANG
9 * 24645 1889 978 2867 G000 -31.33 QP

10 2.464%5 -0.81 9.78 8.97 2000 -41.03 ANG

11 91635 1820 a9.70 2790 6000 -3210 QP

12 91635 2.07 a9.70 1177 5000 -3823 ANIG
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3.2 RADIATED EMISSION MEASUREMENT
3.2.1 APPLICABLE STANDARD

According to FCC Part 15.407(d) and 15.209

3.2.2 CONFORMANCE LIMIT

According to FCC Part 15.407(b)(7): radiated emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).
According to FCC Part15.205, Restricted bands

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within the
restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to be followed.

Restricted . . .
Frequency(MHz) Field Strength (uVv/m) Field Strength (dBuVv/m) | Measurement Distance
0.009~0.490 2400/F(KHz) 20 log (uV/m) 300
0.490~1.705 24000/F(KHz) 20 log (uV/m) 30
1.705~30.0 30 29.5 30
30-88 100 40 3
88-216 150 43.5 3
216-960 200 46 3
Above 960 500 54 3
Limits of Radiated Emission Measurement(Above 1000MHz)
Class B (dBuV/m) (at 3M)
Frequency(MHz)
PEAK AVERAGE
Above 1000 74 54

Remark :1. Emission level in dBuV/m=20 log (uV/m)
2. Measurement was performed at an antenna to the closed point of EUT distance of meters.

3. Distance extrapolation factor =40log(Specific distance/ test distance)( dB);
Limit line=Specific limits(dBuV) + distance extrapolation factor.

3.2.3 MEASURING INSTRUMENTS

The Measuring equipment is listed in the section 6.3 of this test report.

Test Report

Tel: 400-788-9558 Web: https://www.bctc-lab.com

BCTC/RF-EMC-007 Ver.: A.0

Page 18 of 115


https://www.bctc-lab.com/

=
15

ook
ﬂ
(]

B

mﬁr'

<$ TE
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E

3.2.4 TEST CONFIGURATION

(a)For radiated emissions below 30MHz

Turntable —  3m _,
EUT
Test
1.0m
10'8 m Receiver
Ground Plai
Coaxial Cable
(b)For radiated emissions from 30MHz to 1000MHz
| _
! rl_ | -5
«— 3M _;
Turntable
\ EUT 1m to 4m
Test 1
. 0.8m
Receiver ! : |
| 7
Ground Plane > Coaxial Cable
(c) For radiated emissions above 1000MHz
; Si [
3m
Turntabl \Dﬂ 4m
o |
\ EUT i — 1
) 1.5
1.5
A
A\ 4 |
Amplifie Test Receiver

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 19 of 115
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3.2.5 TEST PROCEDURE

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the
standards: ANSI C63.10-2013. The test distance is 3m.The setup is according to the requirements in Section
13.1.4.1 of ANSI C63.10-2013 and CAN/CSA-CEV/IEC CISPR 22.

This test is required for any spurious emission that falls in a Restricted Band, as defined in Section 15.205.

It must be performed with the highest gain of each type of antenna proposed for use with the EUT.

Use the following spectrum analyzer settings:

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RB / VB (emission in restricted band) 1 MHz / 1 MHz for Peak, 1 MHz / 10Hz for Average
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz. For
frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 m for below 1GHz and 1.5m for above 1GHz the
ground at a 3 meter. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m for below 1GHz and 1.5m for
above 1GHz; the height of the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then Quasi
Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the EUT
shall be deemed to meet QP Limits and then no additional QP Mode measurement performed.

f.  For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 QP 120 kHz 300 kHz
Peak 1 MHz 1 MHz
Above 1000
Average 1 MHz 10 Hz

Note: for the frequency ranges below 30 MHz, a narrower RBW is used for these ranges but the measured
value should add a RBW correction factor (RBWCF) where RBWCF [dB] =10*Ig(100 [kHz]/narrower RBW
[kHZz]). , the narrower RBW is 1 kHz and RBWCF is 20 dB for the frequency 9 kHz to 150 kHz, and the
narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150 kHz to 30 MHz.

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 20 of 115
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3.2.6 TEST RESULTS (9KHZ - 30 MHZ)

Temperature: 26°C Relative Humidtity: 54%
Pressure: 101kPa Test Voltage : AC120V
Test Mode : Mode 5 Polarization : --
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
-- -- -- -- N/A
-- -- -- -- N/A
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com
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3.2.7 TEST RESULTS (30MHZ - 1GHZ)

Temperature : 26°C Relative Humidity : |54%
Pressure : 101 kPa Polarization : Horizontal
Test Voltage : |AC 120V
Test Mode : Mode 5
80.0 dBu¥/m
FCC/IC QP
|
40 | 5
4
3 [
1 2
0.0
30.000 40 50 60 70 80 [MHz]) 300 400 500 &0OO 70D 1000.000
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
Reading Correct Measure- o
Mo, Mk. Freq. Level Factor ment Lirmnit Owver
MH=z dBu dB dBuimi dBfm dB Detector
1 550274 31.81 -15.38 16.43 4000 -2357 QP
2 89 2754 33.91 -18.27 15.64 4350 -27.86 QP
3 165_ 4866 4899 -18.51 3048 4350 -13.02 QP
4 289.0021 47 16 -13.94 3322 4600 -12.78 QP
5 * 331.3546 50.08 -12.74 A7.34 4600 -8.66 QP
& 413 2706 41.61 -10.79 3082 4600 -1518 QP
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Temperature : 26°C Relative Humidity : [54%
Pressure : 101kPa Polarization : Vertical
Test Voltage : |AC 120V
Test Mode : Mode 5
80.0 dBu¥/m
FCC/IC QF
|
40 | 3
¥ 5
2
6
1 4
0.0
30.000 40 50 60 70 B8O [MHz]) 300 400 00 600 70O 1000.000
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Reading Cormrect Measure-

No. Mk.  Freq. Level Factor ment Limit  Ower
MH=z dBu dB dBu'im dBfm dB Cretector
1 53.5052 42 21 -15.22 2699 4000 -13.01 QP
2 137.9028 49.76 -18.72 31.04 4350 -1246 QP
3 * 165.4866 5593 -18.51 3742 4350 -608 QP
4 276.1235 4279 -14.34 28.45 46.00 -17.55 QP
o 331.3546 48.00 -12.74 3526 46.00 -10.74 QP
G 2726144 37.06 -7.16 2990 46.00 -16.10 QP
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3.2.8 TEST RESULTS (1GHz-40GHz)

Test Mode : TX(5.1G) - 802.11a
Meter Antenna Preamp Emission . . Detector
Polar Frequency el Cable loss Factor Factor Level Limits Margin e
(H/V) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (5180 MHz)-Above 1G
Vertical 4434.155 62.25 5.94 35.40 44.00 59.59 68.20 -8.61 Pk
Vertical 4434.157 46.56 5.94 35.40 44.00 43.9 54.00 -10.1 AV
Vertical 10360.362 60.45 8.46 39.75 44.50 64.16 68.20 -4.04 Pk
Vertical 10360.362 42.94 8.46 39.75 44.50 46.65 54.00 -7.35 AV
Vertical 15540.196 61.45 10.12 38.80 44.10 66.27 74.00 -7.73 Pk
Vertical 15540.196 37.54 10.12 38.80 42.70 43.76 54.00 -10.24 AV
Horizontal 4434.521 66.53 5.94 35.18 44.00 63.65 68.20 -4.55 Pk
Horizontal 4434.521 44.12 5.94 35.18 44.00 41.24 54.00 -12.76 AV
Horizontal 10360.623 58.93 8.46 38.71 44.50 61.6 68.20 -6.6 Pk
Horizontal 10360.623 41.05 8.46 38.71 44.50 43.72 54.00 -10.28 AV
Horizontal 15540.865 56.93 10.12 38.38 44.10 61.33 74.00 -12.67 Pk
Horizontal 15540.865 38.85 10.12 38.38 44.10 43.25 54.00 -10.75 AV
middle Channel (5200 MHz)-Above 1G
Vertical 4592.093 60.25 6.48 36.35 44.05 59.03 74.00 -14.97 Pk
Vertical 4592.093 41.97 6.48 36.35 44.05 40.75 54.00 -13.25 AV
Vertical 10400.424 59.63 8.47 37.88 44.51 61.47 68.20 -6.73 Pk
Vertical 10400.424 42.75 8.47 37.88 44.51 44.59 54.00 -9.41 AV
Vertical 15600.218 56.55 10.12 38.8 44.10 61.37 74.00 -12.63 Pk
Vertical 15600.218 36.65 10.12 38.8 42.70 42.87 54.00 -11.13 AV
Horizontal 4592.691 59.86 6.48 36.37 44.05 58.66 74.00 -15.34 Pk
Horizontal 4592.691 43.17 6.48 36.37 44.05 41.97 54.00 -12.03 AV
Horizontal 10400.114 58.85 8.47 38.64 44.50 61.46 68.20 -6.74 Pk
Horizontal 10400.114 42.24 8.47 38.64 44.50 44.85 54.00 -9.15 AV
Horizontal 15600.187 59.86 10.12 38.38 44.10 64.26 74.00 -9.74 Pk
Horizontal 15600.187 38.73 10.12 38.38 44.10 43.13 54.00 -10.87 AV
High Channel (5240 MHz)-Above 1G
Vertical 4739.246 61.28 7.10 37.24 43.50 62.12 74.00 -11.88 Pk
Vertical 4739.246 44.46 7.10 37.24 43.50 45.3 54.00 -8.7 AV
Vertical 10480.371 60.55 8.46 37.68 44.50 62.19 68.20 -6.01 Pk
Vertical 10480.371 40.34 8.46 37.68 44.50 41.98 54.00 -12.02 AV
Vertical 15720.359 61.75 10.12 38.8 44.10 66.57 74.00 -7.43 Pk
Vertical 15720.359 39.65 10.12 38.8 42.70 45.87 54.00 -8.13 AV
Horizontal 4739.352 62.28 7.10 37.24 43.50 63.12 74.00 -10.88 Pk
Horizontal 4739.352 43.24 7.10 37.24 43.50 44.08 54.00 -9.92 AV
Horizontal 10480.111 62.53 8.46 38.57 44.50 65.06 68.20 -3.14 Pk
Horizontal 10480.111 43.36 8.46 38.57 44.50 45.89 54.00 -8.11 AV
Horizontal 15720.357 60.75 10.12 38.38 44.10 65.15 74.00 -8.85 Pk
Horizontal 15720.357 42.26 10.12 38.38 44.10 46.66 54.00 -7.34 AV

Note:"The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Test Mode TX(5.1G) - 802.11 n20
Meter Antenna Preamp Emission . . Detector
Polar Frequency Fealing Cable loss Factor Factor Level Limits Margin e
(H/V) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (5180 MHz)-Above 1G
Vertical 4434.157 62.29 5.94 35.40 44.00 59.63 68.20 -8.57 Pk
Vertical 4434.157 46.55 5.94 35.40 44.00 43.89 54.00 -10.11 AV
Vertical 10360.362 60.45 8.46 39.75 44.50 64.16 68.20 -4.04 Pk
Vertical 10360.362 42.87 8.46 39.75 44.50 46.58 54.00 -7.42 AV
Vertical 15540.196 61.63 10.12 38.80 44.10 66.45 74.00 -7.55 Pk
Vertical 15540.196 37.58 10.12 38.80 42.70 43.8 54.00 -10.2 AV
Horizontal 4434.521 66.54 5.94 35.18 44.00 63.66 68.20 -4.54 Pk
Horizontal 4434.521 44.18 5.94 35.18 44.00 41.3 54.00 -12.7 AV
Horizontal 10360.623 58.57 8.46 38.71 44.50 61.24 68.20 -6.96 Pk
Horizontal 10360.623 41.07 8.46 38.71 44.50 43.74 54.00 -10.26 AV
Horizontal 15540.865 56.58 10.12 38.38 44.10 60.98 74.00 -13.02 Pk
Horizontal 15540.865 38.62 10.12 38.38 44.10 43.02 54.00 -10.98 AV
middle Channel (5200 MHz)-Above 1G
Vertical 4592.093 60.63 6.48 36.35 44.05 59.41 74.00 -14.59 Pk
Vertical 4592.093 41.57 6.48 36.35 44.05 40.35 54.00 -13.65 AV
Vertical 10400.324 59.65 8.47 37.88 44.51 61.49 68.20 -6.71 Pk
Vertical 10400.324 42.72 8.47 37.88 44.51 44.56 54.00 -9.44 AV
Vertical 15600.413 56.55 10.12 38.8 44.10 61.37 74.00 -12.63 Pk
Vertical 15600.413 36.65 10.12 38.8 42.70 42.87 54.00 -11.13 AV
Horizontal 4592.691 59.87 6.48 36.37 44.05 58.67 74.00 -15.33 Pk
Horizontal 4592.691 43.16 6.48 36.37 44.05 41.96 54.00 -12.04 AV
Horizontal 10400.236 58.85 8.47 38.64 44.50 61.46 68.20 -6.74 Pk
Horizontal 10400.236 42.25 8.47 38.64 44.50 44.86 54.00 -9.14 AV
Horizontal 15600.318 59.81 10.12 38.38 44.10 64.21 74.00 -9.79 Pk
Horizontal 15600.318 38.75 10.12 38.38 44.10 43.15 54.00 -10.85 AV
High Channel (5240 MHz)-Above 1G

Vertical 4739.246 61.26 7.10 37.24 43.50 62.1 74.00 -11.9 Pk
Vertical 4739.246 44.45 7.10 37.24 43.50 45.29 54.00 -8.71 AV
Vertical 10480.476 60.57 8.46 37.68 44.50 62.21 68.20 -5.99 Pk
Vertical 10480.476 40.38 8.46 37.68 44.50 42.02 54.00 -11.98 AV
Vertical 15720.347 61.75 10.12 38.8 44.10 66.57 74.00 -7.43 Pk
Vertical 15720.347 39.66 10.12 38.8 42.70 45.88 54.00 -8.12 AV
Horizontal 4739.352 62.28 7.10 37.24 43.50 63.12 74.00 -10.88 Pk
Horizontal 4739.352 43.26 7.10 37.24 43.50 44.1 54.00 -9.9 AV
Horizontal 10480.176 62.55 8.46 38.57 44.50 65.08 68.20 -3.12 Pk
Horizontal 10480.176 43.36 8.46 38.57 44.50 45.89 54.00 -8.11 AV
Horizontal 15720.374 60.74 10.12 38.38 44.10 65.14 74.00 -8.86 Pk
Horizontal 15720.374 42.26 10.12 38.38 44.10 46.66 54.00 -7.34 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Test Mode TX(5.1G) - 802.11n40
Polar Frequency Rl\:ae(tj?r:g Cable loss A:;i?:ra PFr:;r;\:) ET':\Z?” Limits Margin D(_ert;:;or
(H/V) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (56190 MHz)-Above 1G
Vertical 4434157 62.25 5.94 35.40 44.00 59.59 68.20 -8.61 Pk
Vertical 4434157 46.56 5.94 35.40 44.00 43.9 54.00 -10.1 AV
Vertical | 10380.375 60.47 8.46 39.75 44.50 64.18 68.20 -4.02 Pk
Vertical | 10380.375 42.91 8.46 39.75 44.50 46.62 54.00 -7.38 AV
Vertical | 15570.271 61.45 10.12 38.80 44.10 66.27 74.00 -7.73 Pk
Vertical | 15570.271 37.56 10.12 38.80 42.70 43.78 54.00 -10.22 AV
Horizontal| 4434.521 66.55 5.94 35.18 44.00 63.67 68.20 -4.53 Pk
Horizontal| 4434.521 4412 5.94 35.18 44.00 41.24 54.00 -12.76 AV
Horizontal| 10380.376 58.97 8.46 38.71 44.50 61.64 68.20 -6.56 Pk
Horizontal| 10380.376 41.06 8.46 38.71 44.50 43.73 54.00 -10.27 AV
Horizontal| 15570.865 56.97 10.12 38.38 4410 61.37 74.00 -12.63 Pk
Horizontal| 15570.865 38.73 10.12 38.38 44.10 43.13 54.00 -10.87 AV
High Channel (5230 MHz)-Above 1G
Vertical 4739.246 61.31 7.10 37.24 43.50 62.15 74.00 -11.85 Pk
Vertical 4739.246 44 .45 7.10 37.24 43.50 45.29 54.00 -8.71 AV
Vertical | 10460.435 60.56 8.46 37.68 44.50 62.2 68.20 -6 Pk
Vertical | 10460.435 40.37 8.46 37.68 44.50 42.01 54.00 -11.99 AV
Vertical | 15690.254 61.72 10.12 38.8 44.10 66.54 74.00 -7.46 Pk
Vertical | 15690.254 39.67 10.12 38.8 42.70 45.89 54.00 -8.11 AV
Horizontal| 4739.352 62.26 7.10 37.24 43.50 63.1 74.00 -10.9 Pk
Horizontal| 4739.352 43.23 7.10 37.24 43.50 44.07 54.00 -9.93 AV
Horizontal| 10460.333 62.51 8.46 38.57 44,50 65.04 68.20 -3.16 Pk
Horizontal| 10460.333 43.35 8.46 38.57 44.50 45.88 54.00 -8.12 AV
Horizontal| 15690.357 60.77 10.12 38.38 44.10 65.17 74.00 -8.83 Pk
Horizontal| 15690.357 42.22 10.12 38.38 44.10 46.62 54.00 -7.38 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uvV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Test Mode : TX(5.1G) - 802.11 AC20
Meter Antenna Preamp Emission o . Detector
Polar Frequency Feading Cable loss Factor Factor Level Limits Margin Hyo
(H/V) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)

Low Channel (5180 MHz)-Above 1G
Vertical 4434.157 62.25 5.94 35.40 44.00 59.59 68.20 -8.61 Pk
Vertical 4434.157 46.56 5.94 35.40 44.00 43.9 54.00 -10.1 AV
Vertical 10360.358 60.45 8.46 39.75 44.50 64.16 68.20 -4.04 Pk
Vertical 10360.358 42.91 8.46 39.75 44.50 46.62 54.00 -7.38 AV
Vertical 15540.173 61.47 10.12 38.80 44.10 66.29 74.00 -7.71 Pk
Vertical 15540.173 37.5 10.12 38.80 42.70 43.72 54.00 -10.28 AV
Horizontal 4434.517 66.56 5.94 35.18 44.00 63.68 68.20 -4.52 Pk
Horizontal 4434.517 44.12 5.94 35.18 44.00 41.24 54.00 -12.76 AV
Horizontal 10360.642 58.36 8.46 38.71 44.50 61.03 68.20 -7.17 Pk
Horizontal 10360.642 41.09 8.46 38.71 44.50 43.76 54.00 -10.24 AV
Horizontal 15540.865 56.95 10.12 38.38 44.10 61.35 74.00 -12.65 Pk
Horizontal 15540.865 38.87 10.12 38.38 44.10 43.27 54.00 -10.73 AV

middle Channel (5200 MHz)-Above 1G
Vertical 4592.093 60.26 6.48 36.35 44.05 59.04 74.00 -14.96 Pk
Vertical 4592.093 41.91 6.48 36.35 44.05 40.69 54.00 -13.31 AV
Vertical 10400.485 59.66 8.47 37.88 44.51 61.5 68.20 -6.7 Pk
Vertical 10400.485 42.78 8.47 37.88 44.51 44.62 54.00 -9.38 AV
Vertical 15600.275 56.56 10.12 38.8 44.10 61.38 74.00 -12.62 Pk
Vertical 15600.275 36.65 10.12 38.8 42.70 42.87 54.00 -11.13 AV
Horizontal 4592.691 59.88 6.48 36.37 44.05 58.68 74.00 -15.32 Pk
Horizontal 4592.691 43.13 6.48 36.37 44.05 41.93 54.00 -12.07 AV
Horizontal 10400.136 58.53 8.47 38.64 44.50 61.14 68.20 -7.06 Pk
Horizontal 10400.136 42.26 8.47 38.64 44.50 44.87 54.00 -9.13 AV
Horizontal 15600.187 59.85 10.12 38.38 44.10 64.25 74.00 -9.75 Pk
Horizontal 15600.187 38.74 10.12 38.38 44.10 43.14 54.00 -10.86 AV

High Channel (5240 MHz)-Above 1G
Vertical 4739.246 61.25 7.10 37.24 43.50 62.09 74.00 -11.91 Pk
Vertical 4739.246 44.45 7.10 37.24 43.50 45.29 54.00 -8.71 AV
Vertical 10480.341 60.54 8.46 37.68 44.50 62.18 68.20 -6.02 Pk
Vertical 10480.341 40.36 8.46 37.68 44.50 42 54.00 -12 AV
Vertical 15720.359 61.73 10.12 38.8 44.10 66.55 74.00 -7.45 Pk
Vertical 15720.359 39.62 10.12 38.8 42.70 45.84 54.00 -8.16 AV
Horizontal 4739.374 62.26 7.10 37.24 43.50 63.1 74.00 -10.9 Pk
Horizontal 4739.374 43.28 7.10 37.24 43.50 44.12 54.00 -9.88 AV
Horizontal 10480.222 62.56 8.46 38.57 44.50 65.09 68.20 -3.11 Pk
Horizontal 10480.222 43.35 8.46 38.57 44.50 45.88 54.00 -8.12 AV
Horizontal 15720.357 60.72 10.12 38.38 44.10 65.12 74.00 -8.88 Pk
Horizontal 15720.357 42.26 10.12 38.38 44.10 46.66 54.00 -7.34 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 27 of 115
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BCTC TEST
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E
Test Mode : TX(5.1G) - 802.11 AC 40
Meter Antenna Preamp Emission . . Detector
Polar Frequency Fzaling Cable loss Factor Factor Level Limits Margin e
(H/V) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (5190 MHz)-Above 1G
Vertical 4434.336 62.22 5.94 35.40 44.00 59.56 68.20 -8.64 Pk
Vertical 4434.336 46.56 5.94 35.40 44.00 43.9 54.00 -10.1 AV
Vertical 10380.351 60.45 8.46 39.75 44.50 64.16 68.20 -4.04 Pk
Vertical 10380.351 42.91 8.46 39.75 44.50 46.62 54.00 -7.38 AV
Vertical 15570.271 61.48 10.12 38.80 44.10 66.3 74.00 -7.7 Pk
Vertical 15570.271 37.59 10.12 38.80 42.70 43.81 54.00 -10.19 AV
Horizontal 4434.573 66.57 5.94 35.18 44.00 63.69 68.20 -4.51 Pk
Horizontal 4434.573 44.13 5.94 35.18 44.00 41.25 54.00 -12.75 AV
Horizontal 10380.374 58.51 8.46 38.71 44.50 61.18 68.20 -7.02 Pk
Horizontal 10380.374 41.17 8.46 38.71 44.50 43.84 54.00 -10.16 AV
Horizontal 15570.865 56.63 10.12 38.38 44.10 61.03 74.00 -12.97 Pk
Horizontal 15570.865 38.85 10.12 38.38 44.10 43.25 54.00 -10.75 AV
High Channel (5230 MHz)-Above 1G

Vertical 4739.235 61.26 7.10 37.24 43.50 62.1 74.00 -11.9 Pk
Vertical 4739.235 44.45 7.10 37.24 43.50 45.29 54.00 -8.71 AV
Vertical 10460.472 60.54 8.46 37.68 44.50 62.18 68.20 -6.02 Pk
Vertical 10460.472 40.35 8.46 37.68 44.50 41.99 54.00 -12.01 AV
Vertical 15690.241 61.72 10.12 38.8 44.10 66.54 74.00 -7.46 Pk
Vertical 15690.241 39.61 10.12 38.8 42.70 45.83 54.00 -8.17 AV
Horizontal 4739.352 62.28 7.10 37.24 43.50 63.12 74.00 -10.88 Pk
Horizontal 4739.352 43.29 7.10 37.24 43.50 44.13 54.00 -9.87 AV
Horizontal 10460.555 62.55 8.46 38.57 44.50 65.08 68.20 -3.12 Pk
Horizontal 10460.555 43.34 8.46 38.57 44.50 45.87 54.00 -8.13 AV
Horizontal 15690.336 60.75 10.12 38.38 44.10 65.15 74.00 -8.85 Pk
Horizontal 15690.336 42.26 10.12 38.38 44.10 46.66 54.00 -7.34 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uvV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 28 of 115
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BCTC TEST
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E
Test Mode : TX(5.1G) - 802.11AC80
Meter Antenna Preamp Emission . . Detector
Polar Frequency el Cable loss Factor Factor Level Limits Margin e
(H/V) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
(5210 MHz)-Abowve 1G

Vertical 4434.157 62.25 5.94 35.40 44.00 59.59 68.20 -8.61 Pk
Vertical 4434.157 46.52 5.94 35.40 44.00 43.86 54.00 -10.14 AV
Vertical 10420.362 60.46 8.46 39.75 44.50 64.17 68.20 -4.03 Pk
Vertical 10420.362 42.93 8.46 39.75 44.50 46.64 54.00 -7.36 AV
Vertical 15630.196 61.45 10.12 38.80 44.10 66.27 74.00 -7.73 Pk
Vertical 15630.196 37.57 10.12 38.80 42.70 43.79 54.00 -10.21 AV
Horizontal 4434.521 66.58 5.94 35.18 44.00 63.7 68.20 -4.5 Pk
Horizontal 4434.521 44.13 5.94 35.18 44.00 41.25 54.00 -12.75 AV
Horizontal 10420.623 58.95 8.46 38.71 44.50 61.62 68.20 -6.58 Pk
Horizontal 10420.623 41.01 8.46 38.71 44.50 43.68 54.00 -10.32 AV
Horizontal 15630.865 56.92 10.12 38.38 44.10 61.32 74.00 -12.68 Pk
Horizontal 15630.865 38.85 10.12 38.38 44.10 43.25 54.00 -10.75 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 29 of 115
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BCTC TEST
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E
Test Mode TX (5.8G) -- 802.11a
Polar Frequency R:;Aae;?r:g Cable loss AE;GCT;? P':rzigrp ET:\ZIO” Limits Margin D?rt;apc;or
(HNV) (MHz) (dBuVv) (dB) dB/m (dB) (dBuV/m) | (dBuV/im) (dB)
Low Channel (5745 MHz)-Above 1G
Vertical 4679.195 59.95 5.94 35.40 44.00 57.29 74.00 -16.71 Pk
Vertical 4679.195 39.66 5.94 35.40 44.00 37 54.00 -17 AV
Vertical 11490.364 59.57 8.46 39.75 44.50 63.28 74.00 -10.72 Pk
Vertical 11490.364 42.16 8.46 39.75 44.50 45.87 54.00 -8.13 AV
Vertical 17235.101 55.55 10.12 38.80 44.10 60.37 68.20 -7.83 Pk
Vertical 17235.101 38.63 10.12 38.80 42.70 44.85 54.00 -9.15 AV
Horizontal | 4679.332 57.91 5.94 35.18 44.00 55.03 74.00 -18.97 Pk
Horizontal | 4679.332 44.55 5.94 35.18 44.00 41.67 54.00 -12.33 AV
Horizontal | 11490.164 56.62 8.46 38.71 44.50 59.29 74.00 -14.71 Pk
Horizontal | 11490.164 40.19 8.46 38.71 44.50 42.86 54.00 -11.14 AV
Horizontal | 17235.196 58.64 10.12 38.38 44.10 63.04 68.20 -5.16 Pk
Horizontal | 17235.196 42.25 10.12 38.38 44.10 46.65 54.00 -7.35 AV
middle Channel (5785 MHz)-Above 1G
Vertical 4592.228 59.81 6.48 36.35 44.05 58.59 74.00 -15.41 Pk
Vertical 4592.228 43.35 6.48 36.35 44.05 42.13 54.00 -11.87 AV
Vertical 11570.203 61.13 8.47 37.88 44.51 62.97 74.00 -11.03 Pk
Vertical 11570.203 43.21 8.47 37.88 44.51 45.05 54.00 -8.95 AV
Vertical 17355.147 59.52 10.12 38.8 44.10 64.34 68.20 -3.86 Pk
Vertical 17355.147 40.19 10.12 38.8 42.70 46.41 54.00 -7.59 AV
Horizontal | 4592.526 58.65 6.48 36.37 44.05 57.45 74.00 -16.55 Pk
Horizontal | 4592.526 54.65 6.48 36.37 44.05 53.45 54.00 -0.55 AV
Horizontal | 11570.123 38.67 8.47 38.64 44.50 41.28 74.00 -32.72 Pk
Horizontal | 11570.123 42.28 8.47 38.64 44.50 44.89 54.00 -9.11 AV
Horizontal | 17355.269 57.55 10.12 38.38 44.10 61.95 68.20 -6.25 Pk
Horizontal | 17355.269 42.26 10.12 38.38 44.10 46.66 54.00 -7.34 AV
High Channel (5825 MHz)-Above 1G

Vertical 6039.199 57.61 7.10 37.24 43.50 58.45 68.20 -9.75 Pk
Vertical 6039.199 42.25 7.10 37.24 43.50 43.09 54.00 -10.91 AV
Vertical 11650.562 58.94 8.46 37.68 44.50 60.58 74.00 -13.42 Pk
Vertical 11650.562 41.16 8.46 37.68 44.50 42.8 54.00 -11.2 AV
Vertical 17475.128 58.52 10.12 38.8 44.10 63.34 68.20 -4.86 Pk
Vertical 17475.128 40.35 10.12 38.8 42.70 46.57 54.00 -7.43 AV
Horizontal | 6039.232 59.91 7.10 37.24 43.50 60.75 68.20 -7.45 Pk
Horizontal | 6039.232 43.39 7.10 37.24 43.50 44.23 54.00 -9.77 AV
Horizontal | 11650.319 52.26 8.46 38.57 44.50 54.79 74.00 -19.21 Pk
Horizontal | 11650.319 40.15 8.46 38.57 44.50 42.68 54.00 -11.32 AV
Horizontal | 17475.062 57.71 10.12 38.38 44.10 62.11 68.20 -6.09 Pk
Horizontal | 17475.062 40.32 10.12 38.38 44.10 44.72 54.00 -9.28 AV

Note:”. The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Test Report Tel: 400-788-9558 Web: https://www.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 30 of 115
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BCTC TEST
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E
Test Mode TX (5.8G) -- 802.11n20
Polar Frequency Rgﬂae;?nrg Cable loss AE:)T;? P':rgitrgrp ET:VZIIM Limits Margin D(::‘rtyepcetor
(HNV) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel (5745 MHz)-Above 1G
Vertical 4679.195 59.92 5.94 35.40 44.00 57.26 74.00 -16.74 Pk
Vertical 4679.195 39.63 5.94 35.40 44.00 36.97 54.00 -17.03 AV
Vertical 11490.345 59.53 8.46 39.75 44 .50 63.24 74.00 -10.76 Pk
Vertical 11490.345 42.15 8.46 39.75 44.50 45.86 54.00 -8.14 AV
Vertical 17235.112 55.55 10.12 38.80 44 .10 60.37 68.20 -7.83 Pk
Vertical 17235.112 38.66 10.12 38.80 42.70 44.88 54.00 -9.12 AV
Horizontal | 4679.332 57.92 5.94 35.18 44.00 55.04 74.00 -18.96 Pk
Horizontal | 4679.332 44.55 5.94 35.18 44.00 41.67 54.00 -12.33 AV
Horizontal | 11490.153 56.64 8.46 38.71 44.50 59.31 74.00 -14.69 Pk
Horizontal | 11490.153 40.12 8.46 38.71 44.50 42.79 54.00 -11.21 AV
Horizontal | 17235.174 58.68 10.12 38.38 44.10 63.08 68.20 -5.12 Pk
Horizontal | 17235.174 42.22 10.12 38.38 44.10 46.62 54.00 -7.38 AV
middle Channel (5785 MHz)-Above 1G
Vertical 4592.228 59.87 6.48 36.35 44.05 58.65 74.00 -15.35 Pk
Vertical 4592.228 43.36 6.48 36.35 44 .05 42.14 54.00 -11.86 AV
Vertical 11570.214 61.15 8.47 37.88 44.51 62.99 74.00 -11.01 Pk
Vertical 11570.214 43.29 8.47 37.88 44 .51 45.13 54.00 -8.87 AV
Vertical 17355.131 59.55 10.12 38.8 44.10 64.37 68.20 -3.83 Pk
Vertical 17355.131 40.17 10.12 38.8 42.70 46.39 54.00 -7.61 AV
Horizontal | 4592.526 58.64 6.48 36.37 44.05 57.44 74.00 -16.56 Pk
Horizontal | 4592.526 43.37 6.48 36.37 44.05 42.17 54.00 -11.83 AV
Horizontal | 11570.141 60.08 8.47 38.64 44.50 62.69 74.00 -11.31 Pk
Horizontal | 11570.141 42.24 8.47 38.64 44.50 44.85 54.00 -9.15 AV
Horizontal | 17355.243 5 10.12 38.38 44.10 9.4 68.20 -58.8 Pk
Horizontal | 17355.243 42.26 10.12 38.38 44.10 46.66 54.00 -7.34 AV
High Channel (6825 MHz)-Above 1G

Vertical 6039.199 57.61 7.10 37.24 43.50 58.45 68.20 -9.75 Pk
Vertical 6039.199 42.22 7.10 37.24 43.50 43.06 54.00 -10.94 AV
Vertical 11650.545 58.91 8.46 37.68 44.50 60.55 74.00 -13.45 Pk
Vertical 11650.545 41.15 8.46 37.68 44.50 42.79 54.00 -11.21 AV
Vertical 17475.135 58.51 10.12 38.8 44.10 63.33 68.20 -4.87 Pk
Vertical 17475.135 40.31 10.12 38.8 42.70 46.53 54.00 -7.47 AV
Horizontal | 6039.232 59.91 7.10 37.24 43.50 60.75 68.20 -7.45 Pk
Horizontal 6039.232 43.35 7.10 37.24 43.50 4419 54.00 -9.81 AV
Horizontal | 11650.317 52.27 8.46 38.57 44.50 54.8 74.00 -19.2 Pk
Horizontal | 11650.317 40.15 8.46 38.57 44 .50 42.68 54.00 -11.32 AV
Horizontal | 17475.065 57.76 10.12 38.38 44.10 62.16 68.20 -6.04 Pk
Horizontal | 17475.065 40.32 10.12 38.38 44 .10 44,72 54.00 -9.28 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uvV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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BCTC TEST
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E
Test Mode : TX (5.8G) -- 802.11n40
Polar Frequency R«l.\e/l:cti(?r:g Cable loss A;;i?:ra F::itrg:) Er::vsel:)n Limits Margin Dt_art;pc:or
(HV) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel (5755 MHz)-Above 1G
Vertical 4679.195 59.56 5.94 35.40 44.00 56.9 74.00 -17 .1 Pk
Vertical 4679.195 39.21 5.94 35.40 44.00 36.55 54.00 -17.45 AV
Vertical 11510.323 59.53 8.46 39.75 44 .50 63.24 74.00 -10.76 Pk
Vertical 11510.323 4215 8.46 39.75 44.50 45.86 54.00 -8.14 AV
Vertical 17265.125 55.56 10.12 38.80 44 .10 60.38 68.20 -7.82 Pk
Vertical 17265.125 38.61 10.12 38.80 42.70 44 .83 54.00 -9.17 AV
Horizontal | 4679.332 57.92 5.94 35.18 44.00 55.04 74.00 -18.96 Pk
Horizontal | 4679.332 44 55 5.94 35.18 44.00 41.67 54.00 -12.33 AV
Horizontal | 11510.115 56.67 8.46 38.71 44 50 59.34 74.00 -14.66 Pk
Horizontal | 11510.115 40.15 8.46 38.71 44.50 42.82 54.00 -11.18 AV
Horizontal | 17265.164 58.61 10.12 38.38 44 .10 63.01 68.20 -5.19 Pk
Horizontal | 17265.164 42.26 10.12 38.38 44.10 46.66 54.00 -7.34 AV
High Channel (56795 MHz)-Above 1G
Vertical 6039.199 57.61 7.10 37.24 43.50 58.45 68.20 -9.75 Pk
Vertical 6039.199 42.23 7.10 37.24 43.50 43.07 54.00 -10.93 AV
Vertical 11590.547 58.95 8.46 37.68 44.50 60.59 74.00 -13.41 Pk
Vertical 11590.547 41.17 8.46 37.68 44 .50 42.81 54.00 -11.19 AV
Vertical 17385.133 58.55 10.12 38.8 4410 63.37 68.20 -4.83 Pk
Vertical 17385.133 40.37 10.12 38.8 42.70 46.59 54.00 -7.41 AV
Horizontal | 6039.232 59.91 7.10 37.24 43.50 60.75 68.20 -7.45 Pk
Horizontal | 6039.232 43.36 7.10 37.24 43.50 44 .2 54.00 -9.8 AV
Horizontal | 11590.324 52.21 8.46 38.57 44.50 54.74 74.00 -19.26 Pk
Horizontal | 11590.324 40.15 8.46 38.57 44.50 42.68 54.00 -11.32 AV
Horizontal | 17385.075 57.72 10.12 38.38 44.10 62.12 68.20 -6.08 Pk
Horizontal | 17385.075 40.36 10.12 38.38 44 .10 44.76 54.00 -9.24 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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BCTC TEST
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E
Test Mode : TX (5.8G) -- 802.11ac20
Polar Frequency Rgﬂae;?nrg Cable loss AE:)T;? P':rgitrgrp ET:VZIIM Limits Margin D(::‘rtyepcetor
(HNV) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel (5745 MHz)-Above 1G
Vertical 4679.195 59.65 5.94 35.40 44.00 56.99 74.00 -17.01 Pk
Vertical 4679.195 39.63 5.94 35.40 44.00 36.97 54.00 -17.03 AV
Vertical 11490.362 59.55 8.46 39.75 44 .50 63.26 74.00 -10.74 Pk
Vertical 11490.362 42.15 8.46 39.75 44.50 45.86 54.00 -8.14 AV
Vertical 17235.102 55.57 10.12 38.80 44 .10 60.39 68.20 -7.81 Pk
Vertical 17235.102 38.61 10.12 38.80 42.70 44.83 54.00 -9.17 AV
Horizontal | 4679.332 57.93 5.94 35.18 44.00 55.05 74.00 -18.95 Pk
Horizontal | 4679.332 44.55 5.94 35.18 44.00 41.67 54.00 -12.33 AV
Horizontal | 11490.163 56.64 8.46 38.71 44.50 59.31 74.00 -14.69 Pk
Horizontal | 11490.163 40.16 8.46 38.71 44.50 42.83 54.00 -11.17 AV
Horizontal | 17235.195 58.65 10.12 38.38 44.10 63.05 68.20 -5.15 Pk
Horizontal | 17235.195 42.28 10.12 38.38 44.10 46.68 54.00 -7.32 AV
middle Channel (5785 MHz)-Above 1G
Vertical 4592.228 59.81 6.48 36.35 44.05 58.59 74.00 -15.41 Pk
Vertical 4592.228 43.36 6.48 36.35 44 .05 42.14 54.00 -11.86 AV
Vertical 11570.208 61.15 8.47 37.88 44.51 62.99 74.00 -11.01 Pk
Vertical 11570.208 43.26 8.47 37.88 44.51 45.1 54.00 -8.9 AV
Vertical 17355.142 59.55 10.12 38.8 44.10 64.37 68.20 -3.83 Pk
Vertical 17355.142 42.26 10.12 38.8 42.70 48.48 54.00 -5.52 AV
Horizontal | 4592.526 58.65 6.48 36.37 44.05 57.45 74.00 -16.55 Pk
Horizontal | 4592.526 43.39 6.48 36.37 44.05 42.19 54.00 -11.81 AV
Horizontal | 11570.124 60.08 8.47 38.64 44.50 62.69 74.00 -11.31 Pk
Horizontal | 11570.124 42.22 8.47 38.64 44.50 44.83 54.00 -9.17 AV
Horizontal | 17355.268 57.56 10.12 38.38 44.10 61.96 68.20 -6.24 Pk
Horizontal | 17355.268 42.25 10.12 38.38 44.10 46.65 54.00 -7.35 AV
High Channel (6825 MHz)-Above 1G
Vertical 6039.199 57.26 7.10 37.24 43.50 58.1 68.20 -10.1 Pk
Vertical 6039.199 42.36 7.10 37.24 43.50 43.2 54.00 -10.8 AV
Vertical 11650.563 58.57 8.46 37.68 44.50 60.21 74.00 -13.79 Pk
Vertical 11650.563 41.18 8.46 37.68 44.50 42.82 54.00 -11.18 AV
Vertical 17475.124 58.53 10.12 38.8 44.10 63.35 68.20 -4.85 Pk
Vertical 17475.124 40.36 10.12 38.8 42.70 46.58 54.00 -7.42 AV
Horizontal | 6039.232 59.19 7.10 37.24 43.50 60.03 68.20 -8.17 Pk
Horizontal 6039.232 43.36 7.10 37.24 43.50 44.2 54.00 -9.8 AV
Horizontal | 11650.315 52.22 8.46 38.57 44.50 54.75 74.00 -19.25 Pk
Horizontal | 11650.315 40.13 8.46 38.57 44 .50 42.66 54.00 -11.34 AV
Horizontal | 17475.067 57.75 10.12 38.38 44.10 62.15 68.20 -6.05 Pk
Horizontal | 17475.067 40.36 10.12 38.38 44 .10 44,76 54.00 -9.24 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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BCTC TEST
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E
Test Mode : TX (5.8G) -- 802.11ac40
Polar Frequency R«l.\e/l:cti(?r:g Cable loss A;;i?:ra F::itrg:) Er::vsel:)n Limits Margin Dt_art;pc:or
(HV) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) (dBuV/m) (dB)
Low Channel (5755 MHz)-Above 1G
Vertical 4679.195 59.57 5.94 35.40 44.00 56.91 74.00 -17.09 Pk
Vertical 4679.195 39.65 5.94 35.40 44.00 36.99 54.00 -17.01 AV
Vertical 11510.373 59.56 8.46 39.75 44 .50 63.27 74.00 -10.73 Pk
Vertical 11510.373 42.19 8.46 39.75 44.50 459 54.00 -8.1 AV
Vertical 17265.128 55.56 10.12 38.80 44 .10 60.38 68.20 -7.82 Pk
Vertical 17265.128 38.68 10.12 38.80 42.70 44.9 54.00 -9.1 AV
Horizontal | 4679.332 57.95 5.94 35.18 44.00 55.07 74.00 -18.93 Pk
Horizontal | 4679.332 44 .56 5.94 35.18 44.00 41.68 54.00 -12.32 AV
Horizontal | 11510.114 56.67 8.46 38.71 44 50 59.34 74.00 -14.66 Pk
Horizontal | 11510.114 40.19 8.46 38.71 44.50 42.86 54.00 -11.14 AV
Horizontal | 17265.184 58.64 10.12 38.38 44 .10 63.04 68.20 -5.16 Pk
Horizontal | 17265.184 42.25 10.12 38.38 44.10 46.65 54.00 -7.35 AV
High Channel (56795 MHz)-Above 1G
Vertical 6039.199 57.62 7.10 37.24 43.50 58.46 68.20 -9.74 Pk
Vertical 6039.199 42.26 7.10 37.24 43.50 43.1 54.00 -10.9 AV
Vertical 11590.523 58.95 8.46 37.68 44.50 60.59 74.00 -13.41 Pk
Vertical 11590.523 41.18 8.46 37.68 44 .50 42.82 54.00 -11.18 AV
Vertical 17385.177 58.55 10.12 38.8 4410 63.37 68.20 -4.83 Pk
Vertical 17385.177 40.39 10.12 38.8 42.70 46.61 54.00 -7.39 AV
Horizontal | 6039.232 59.97 7.10 37.24 43.50 60.81 68.20 -7.39 Pk
Horizontal | 6039.232 43.37 7.10 37.24 43.50 44 21 54.00 -9.79 AV
Horizontal | 11590.363 52.25 8.46 38.57 44.50 54.78 74.00 -19.22 Pk
Horizontal | 11590.363 40.19 8.46 38.57 44.50 42.72 54.00 -11.28 AV
Horizontal | 17385.071 57.75 10.12 38.38 44.10 62.15 68.20 -6.05 Pk
Horizontal | 17385.071 40.33 10.12 38.38 44 .10 44.73 54.00 -9.27 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E
Test Mode TX (5.8G) -- 802.11ac80
Polar Frequency | Metor | cabieioss | Aptenna Fresme || Ewiesiem Limits Margin Psiector
(HN\) (MHZz) (dBuVv) (dB) dB/m (dB) (dBuVv/m) (dBuVv/m) (dB)
(5775 MH=z)-Above 1G

Vertical 4592.228 59.52 6.48 36.35 44 .05 58.3 74.00 -15.7 Pk
Vertical 4592.228 43.36 6.48 36.35 44.05 42.14 54 .00 -11.86 AV
Vertical 11550.214 61.18 8.47 37.88 44 .51 63.02 74.00 -10.98 Pk
Vertical 11550.214 43.23 8.47 37.88 44 .51 45.07 54.00 -8.93 AV
Vertical 17325.157 59.51 10.12 38.8 44.10 64.33 68.20 -3.87 Pk
Vertical 17325.157 42.22 10.12 38.8 42.70 48.44 54.00 -5.56 AV
Horizontal 4592.526 58.65 6.48 36.37 44.05 57.45 74.00 -16.55 Pk
Horizontal 4592.526 43.38 6.48 36.37 44.05 42.18 54.00 -11.82 AV
Horizontal 11550.173 60.02 8.47 38.64 44.50 62.63 74.00 -11.37 Pk
Horizontal 11550.173 42.29 8.47 38.64 44.50 44.9 54.00 -9.1 AV
Horizontal 17325.254 57.56 10.12 38.38 44.10 61.96 68.20 -6.24 Pk
Horizontal 17325.254 42.23 10.12 38.38 44.10 46.63 54.00 -7.37 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uvV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Shenzhen BCTC Testing Co., Ltd.

Report No.: BCTC2007000333-2E

Duty cycle

A20-5180MHz

R Agilent Spectrum Analyzer - Swept SA

IFGain:Low

Ref Offset 05 dB
Ref 20.00 dBm

SENSE:INT| [ ALIGN AUTO

Avg Type: Log-Pwr
Trig: Free Run
Atten: 30 dB

#VBW 3.0 MHz

n20-5200MHz

B Agilent Spectrum Analyzer - Swept SA

PNQ: Fast ~—+—

IFGain:Low

Ref Offset 05 dB
Ref 20.00 dBm

SENSE:INT| | ALIGN AUTO

Avg Type: Log-Pwr
Trig: Free Run
Atten: 30 dB

#VBW 3.0 MHz
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Shenzhen BCTC Testing Co., Ltd.

Report No.: BCTC2007000333-2E

AC20-5240MHz

BE Agilent Spectrum Analyzer - Swept SA

RF Q A SENSE:INT| [

ALIGN AUTO

Center Freq 5.240000000 GHz )
PNO: Fast — 1Tig: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.00 dBm

#VBW 3.0 MHz

Avg Type: Log-Pwr

Sweep 17.53 ms (1001 pts)

% STATUS

A20-5745MHz

BE Agilent Spectrum Analyzer - Swept SA

RF Q A SENSE:INT| [

ALIGN AUTO

Center Freq 5.745000000 GHz )
PNO: Fast — 1Tig: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.00 dBm

10 dBidiv
Log

#VBW 3.0 MHz

Avg Type: Log-Pwr

Sweep 17.53 ms (1001 pts)

% STATUS
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E

n20-5785MHz

BE Agilent Spectrum Analyzer - Swept SA
RF Q A SENSE:INT| [ ALIGN AUTO
Center Freq 5.785000000 GHz ) Avg Type: Log-Pwr
PNO: Fast — 1Tig: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.00 dBm

#VBW 3.0 MHz Sweep 17.53 ms (1001 pts)

% STATUS

ac20-5825MHz

R Agilent Spectrum Analyzer - Swept SA

SENSE:INT| [ ALIGN AUTO
Avg Type: Log-Pwr

—»- Trig: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 05 dB
Ref 20.00 dBm

#VBW 3.0 MHz
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4. POWER SPECTRAL DENSITY TEST

oIk
&

Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E

4.1 APPLIED PROCEDURES / LIMIT

According to FCC §15.407(a)(3)
For the band 5.15-5.25 GHz,

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the
horizon must not exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of

the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power
spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices
may employ antennas with directional gain up to 23 dBi without any corresponding reduction in the
maximum conducted output power or maximum power spectral density. For fixed point-to-point
transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction in
maximum conducted output power and maximum power spectral density is required for each

1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional

gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the band 5.725-5.85 GHz
(3)For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in
any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the

maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E

4.2 TEST PROCEDURE

For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the
above procedures make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth
specified in § 15.407(a)(5). For devices operating in the band 5.725-5.85 GHz, the rules specify a
measurement bandwidth of 500 kHz. Many spectrum analyzers do not have 500 kHz RBW, thus a
narrower RBW may need to be used. The rules permit the use of a RBWs less than 1 MHz, or 500
kHz, “provided that the measured power is integrated over the full reference bandwidth” to show
the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If
measurements are performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and
integrated over 1 MHz, or 500 KHz bandwidth, the following adjustments to the procedures apply:
a) Set RBW 2 1/T, where T is defined in section 11.B.l.a).

b) Set VBW = 3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add
10log(500kHz/RBW) to the measured result, whereas RBW (< 500 KHz) is the reduced resolution
bandwidth of the spectrum analyzer set during measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add
10log(1MHz/RBW) to the measured result, whereas RBW (< 1 MHz) is the reduced resolution
bandwidth of spectrum analyzer set during measurement.

e) Care must be taken to ensure that the measurements are performed during a period of
continuous transmission or are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections
5.c) and 5.d) above, since RBW=100 KHZ is available on nearly all spectrum analyzers.

4.3 DEVIATION FROM STANDARD
No deviation.

4.4 TEST SETUP

EUT SPECTRUM
Att
ANALYZER

4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.1 Unless otherwise a special
operating condition is specified in the follows during the testing.
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E
4.6 TEST RESULTS
Temperature : 26 °C Relative Humidity : [54%
Pressure : 101kPa Test Voltage AC120V
Test Mode TX Frequency U-NII-1 (5180-5240MHz)
Measured Power
Mode Frequency Density Limit Result
(dBm/MHz)
(dBm/MHz)
5180 MHz -2.369 " PASS
802.11 a 5200 MHz -3.660 " PASS
5240 MHz -2.438 " PASS
5180 MHz -2.247 " PASS
802.11 n20 5200 MHz -2.336 " PASS
5240 MHz -1.563 " PASS
5190 MHz -3.825 " PASS
80211 n40 5230 MHz -2.855 " PASS
5180 MHz -2.114 " PASS
802.11 AC20 5200 MHz -2.357 " PASS
5240 MHz -1.742 " PASS
802,11 AC40 5190 MHz -3.617 " PASS
5230 MHz -2.568 " PASS
802.11 AC80 5210 MHz -3.882 " PASS
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Shenzhen BCTC Testing Co., Ltd.

Report No.: BCTC2007000333-2E

(802.11a) PSD plot on channel 36

(802.11n20) PSD plot on channel 36

B Agtent Specram Anayaer - Swept A
R 3 c LGN AUTO | 06:03:53 3 16,2020

Avg Type: RMS =ece NERE]
AvglHold:>1001100 vee il
o= DN

i AC
Marker 1 5.184170000000 GHz
Pl

st Gy Trig: FreeRun
IFGain:Low

Atten: 20 dB.

Ref Offset 0.5 dB

10 dB/div  Ref 1000 dBm
Log

Center 5.18000 GHz ‘Span 30.00 MHz|
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)
s

i STATU

B Agient Specram Arabeer - Swept A

i RC 3 2 aC | SENSEINT ALIGN AUTO

Marker 1 5.173160000000 GHz Avg Type: RMS
PNO: Fast Cpo Trig: FreeRun AvglHold:>1001100
IFGain:Low Atten: 20 dB

Ref Offset0.5 dB

10 dBrdiv Ref 10.00 dBm

ICenter 5.18000 GHz ‘Span 30.00 MHz
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)|

usc sTATUS

(802.11a) PSD plot on channel 40

(802.11n20) PSD plot on channel 40

SR
Peak Search

Next Pk Right|

Next Pk Left|
Marker Delta,
Mkr—CF|
Span 30.00 MHz| m

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

= sTATUS

B3 AgiertSpecram naer - Swept o
T e

SENSEIN ALIGN AUTO
Avg Type: RMS
AvglHold:>1001100

R R 1500 Ac 08:03:24 PMul 18,2020

Marker 1 5.195680000000 GHz TRAC ]
PNO: Fast Gpo Trig: FreeRun

IFGain:Low Atten: 20 dB

Ref Offset0.5 dB
Ref 10.00 dBm

“Agilent Spectrum An
gilent Sp
i 7

] ALIGN AUTO
Avg Type: RMS
AvglHold:>1001100

L RE C [ o8:05:24 Priu 18,2020 [RPRN
Marker 1 5.203270000000 GHz ki eak Searcl
G, Trig: FreeRun

IFGain:Low Adten: 20 d
Ref Offset0.5 dB. Mkr1 5.203 27 GHz|
Ref 10.00 dBm -2.336

1

(Center 5.20000 GHz ‘Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)|

= STATUS

(802.11a) PSD plot on channel 48

(802.11n20) PSD plot on channel 48

[ Agtent Specram Anayaer - Swept A

SENSENT] ALIGN AUTO | 08:04:21 PMul 18,2020
TRACE :

Avg Type: RMS
vee il
o= DN

AvglHold:>100/100
Mkr1 5.235 71 GHZ
-2.438 dBm

RL R AC
Marker 1 5.235710000000 GHz Peak Search
P G Trig: FreeRun

IFGail > Atten: 20dB

Ref Offset 0.5 dB

10 dB/div  Ref 1000 dBm
Log

Next Pk Right|

=
=
o

‘Span 30.00 MHz|
000 ms (1001 pts)|

#VBW 3.0 MHz*

B Agient Specram A
i R w 2 ac | T ALTGN AUTO
Marker 1 5.243510000000 GHz Avg Type: RMS
Tl Trig: Free Run Avg|Hold:>100/100
Atten: 20 dB

PNO: Fast
IFGain:Low
Ref Offset0.5 dB. Mkr1 5.243651 GHz|

10 deiciv Ref 10.00 dBm 1.563 dBm)|

L

ICenter 5.24000 GHz
#Res BW 1.0 MHz

‘Span 30.00 MHz
Sweep 1.000 ms (1001 pts)|

usc sTATUS

#VBW 3.0 MHz*
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC2007000333-2E

(802.11n40) PSD plot on channel 38 (802.11ac20) PSD plot on channel 36

B P = o
SENSET Ao
Malkel 15. 175420000000 GHZ Avg Type:
0: Fast Ly Trig: FreeRun Avg|Hold: >1nu/100
Fatniow *_Atten: 20 aB

Peak Search

B[

il Agilent Spectrum Anahﬂev swemsA
RL I

Marker 15. 174950000000 GHz Avg Type: RMS
END: Tast (g Trig: Free Run AvglHold:>100/100
IFGain:Low " Atten: 20 dB

Ref Offset0.5 dB
Ref 10.00 dBm

Ref Offset 0.6 dB m
Bidiv  Ref 10.00 dBm 3.825

‘Span 60.00 MHz|
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

=3 sTATUS

'Center 5.18000 GHz Span 30.00 MHz|
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts))

= sTATUS

(802.11n40) PSD plot on channel 46

A —— =1 s
SENSET Ao
Marker 15. 227720000000 GHZ Avg Type:
NO: Fast Cp) Trig: Free Run Avg|Hold: )100/100
IFGam Low Atten: 20 dB

T ALIGN AUTO

Avg Type: RMS
PNO: Fast Gpo Trig: FreeRun AvglHold:>1001100
IFGain:Low Atten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm

Ref Offset0.5 dB.
Ref 10.00 dBm

(Center 5.20000 GHz ‘Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

usc. STATUS vss STATUS

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)|

e o] e Je)
RL [ SevsET
Marker 1 5.240930000000 GHz Avg Type:
PNO: Fast. Gy Trig: Free Run AvglHold: >|oo/|on
IFGain:Low _Atten: 20 B

Ref Offset0.5 dB
10 dBidiv  Ref 10.00 dBm
Log

1

Mkr—RefLvl
Center 5.24000 GHz Span 30.00 MHz| m
BW 1.

0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

usc sTATUS
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Shenzhen BCTC Testing Co., Ltd.

Report No.: BCTC2007000333-2E

(802.11ac40) PSD plot on channel 38

B3 AgiertSpecram nayer - Swept o

SENSE:INT] ALIGN AUTO 08:09:1
Avg Type: RMS i
AvglHold:>1001100 Tvee i}
oer PR

RL RF_ 500 AC
Marker 1 5.203140000000 GHz
PNO:

IFGain:Low

Fast Lyo Trig: FreeRun
Atten: 20 dB

Ref Offset 0.5 dB

Mkr1 5.203 14 GHZ]
div Ref 10.00 dBm 617

1

— A N ity e
e Mmoo Vﬂm e M,H.

W,

LAt

‘Span 60.00 MHz|
#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

=3 sTATUS

(802.11ac40) PSD plot on channel 46

(802.11ac80) PSD plot on channel 42

[Ba Agilent Spectrum Analyzer - Swept SA B[
d_RL

Peak Search

W sa ALTGN AUTO [ 08:09:41 Pl 18,2020
Marker 1 5.235800000000 GHz =

PNO: Fast a0 Trig: FreeRun
IFGain:Low Atten: 20 dB

Avg Type: RMS
AvglHold:>1001100

Ref Offset0.5 dB
Ref 10.00 dBm

Mkr—RefLvl
Span 120.0 MHz m

Sweep 1.000 ms (1001 pts)

= sTATUS

ICenter 5.21000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

B Agtent Specram Anayaer - Swept A
R 3 c

o
Marker 1 5.2433:

SENSEINT] ALTGN AUTO
Avg Type: RMS
AvglHold:>1001100

G Trig: FreeRun

PNO: Fast Cp)
IFGain:Low Adten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm

Next Pk Right|
Next Pk Left|

Mkr—RefLvl
Span 60.00 MHz m

Sweep 1.000 ms (1001 pts)

usc. STATUS

Center 5.23000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*
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Shenzhen BCTC Testing Co., Ltd.

Report No.: BCTC2007000333-2E

Temperature : 26 °C

Relative Humidity : {54%

Pressure : 101kPa Test Voltage AC120V
Test Mode TX Frequency U-NII-3 (5745-5825MHz)
Measured Power
Mode Frequency Density Limit Result
(dBm/500kHz)
(dBm/500kHz)
5745 MHz -3.841 30 PASS
802.11 a 5785 MHz -3.627 30 PASS
5825 MHz -3.813 30 PASS
5745 MHz -3.332 30 PASS
802.11 n20 5785 MHz -3.071 30 PASS
5825 MHz -3.120 30 PASS
5755 MHz -5.882 30 PASS
80211 n40 5795 MHz -5.480 30 PASS
5745 MHz -3.726 30 PASS
802.11 AC20 5785 MHz -3.466 30 PASS
5825 MHz -3.744 30 PASS
802,11 AC40 5755 MHz -5.000 30 PASS
5795 MHz -4.634 30 PASS
802.11 AC80 5775 MHz -6.022 30 PASS
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Shenzhen BCTC Testing Co., Ltd.

(802.11a) PSD plot on channel 149

(802.11n20) PSD plot on channel 149

(B8 Agien Spectrum Anslyzer - Swept SA
R " 500 AC

SENSEANT]

. 5
Marker 1 5.749320000000 GHz Avg Type: RMS
“NO: Fast (g Trig: Free Run AvglHold:>1001100
Atten: 20 dB
Ref Offset0.5 dB
10 dBidiv Ref 10.00 dBm

Center 5.74500 GHz Span 30.00 MHz|
H#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)|

B Agilent Spectrum Analyzer - Swept SA [E=S[E=—=

i RL 3 ac |
Marker 1 5.738370000000 GHz Avg Type: RMS Peak Search

PNO:Fast (p Trig: FreeRun AvglHold:>100/100
IFGain:Low __Atten: 20 dB
Ref Offset 05 dB Mkr1 5.738 37 GHZ]
10 dBidiv  Ref 10.00 dBm -3.332 dBm|
Log
Next Pk Right|
Next Pk Left]
Mkr—CF
Mkr—RefLvl
‘Center 5.74500 GHz Span 30.00 MHz| m

#VBW 1.5 MHz" Sweep 1.000 ms (1001 pts)

usc sTATUS

(802.11n20) PSD plot on channel 157

5 AaientSpecam nayer - Swept o
R w00 A SeNsE ALTGNAUTO
Marker 1 5.789230000000 GHz Avg Type: RMS
G, Trig: FreeRun Avg|Hold:>100/100
Atten: 20 dB

Ref Offset 0.5 dB
Ref 10.00 dBm
1

I¢J‘M“WM‘M~MMA,“JWV MMMY*"*"'W"

‘Span 30.00 MHz|
#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

usc. sTATUS

“Agilent Spectrum An
gient Sp
i

L [ 2 —Ac | SENSEINT] ALIGN AUTO 130:11 AM U120, 2020
Marker 1 5.778280000000 GHz Avg Type: RMS ki

Go) Trig: FreeRun AvglHold:>100/100
IFGain:Low Adten: 20 d
Ref Offset0.5 dB. Mkr1 5.778 28 GHz|
Ref 10.00 dBm -3.071

Peak Search

(Center 5.78500 GHz ‘Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

= ‘sTATUS

(802.11a) PSD plot on channel 165

(802.11n20) PSD plot on channel 165

(B Agien Spectrum Anslyzer - Swept SA
R £ Ts0a AC

1 Re ] G
Marker 1 5.829200000000 GHz Avg Type: RMS
ew) AvglHold:>1001100

Ref Offset0.5 dB
Ref 10.00 dBm

nter 5.82500 GHz Span 30.00 MHz|
BW 510 kHz 000 ms (1001 pts)

B Agilent Spectrum Analyzer - Swept SA =S
i T

C & Ts00 ac | ALGN AUTO

Marker 1 5.818340000000 GHz Avg Type: RMS
END: Tast (g Trig: Free Run AvglHold:>100/100
IFGain:Low " Atten: 20 dB

MKkr1 5.818 34 GHz]
Ref Offset0.5 dB
g geran Ref 10.00 dBm -3.120 dBm

¢
gttt Mw\wm.w-,.wq,%v’ B R s TN

NextPeak
PKRight|
xt Pk Left]
rker Deltal
Mkr—CF

Mkr—RefLvl
‘Center 5.82500 GHz Span 30.00 MHz| m

#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)|

usc sTATUS
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Shenzhen BCTC Testing Co., Ltd.

(802.11n40) PSD plot on channel 151

(802.11ac20) PSD plot on channel 149

B Rt Specam nyer Swep oA =T e
e o [s0o i sevse Lo AUTO

® ]
Marker 1 5.740900000000 GHz Avg Type: RMS Peak Search
PN

O: Fast (y. 1rig: FreeRun Avg|Hold:>100/100 i
IFGain:Low __Atten: 20 dB

Mkr1 5.740 90 GHz|

-5.882 dBm)|

Next Pk Right|

Next Pk Left|

Marker Delta,

Mkr—CF|

Mkr—RefLv]

Span 60.00 MHz m

#VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)|

=3 STATUS

11:24:41 AM Jul20, 2020
T

Ref Offset0.5 dB
dBidiv Ref 10.00 dBm

B Agtent Specram Ansyzes-SweptSA =T ]
L R s0a_ac ] SENSEINT Ao ATTO
Marker 1 5.750820000000 GHz
PNO: Fast Gao Trig: FreeRun
IFGain:Low Atten: 20 dB

Avg Type: RMS
AvglHold:>100/100

Ref Offset0.5 dB
10 deidiv ~ Ref 10.00 dBm
Log

‘1

N

ICenter 5.74500 GHz Span 30.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)

= sTATUS

(802.11ac20) PSD plot on channel 157

B Agient Specrom Aratyer - Swept SA
® 150 SR

SENSEANT] LIGN AUTO

. :
Marker 1 5.790920000000 GHz

Avg Type: RMS
G Trig: Free Run AvglHold:>1001100
Atten: 20 dB

Ref Offset0.5 dB
idiv. Ref 10.00 dBm

1

Mkr—RefLv]
Span 60.00 MHz| m

Sweep 1.000 ms (1001 pts)|

=3 sTATUS

Center 5.79500 GHz

#Res BW 510 kHz #VBW 1.5 MHz*

B Agilent Spectrum Analyzer - Swept SA
i <L & 500 ac ] SENSEINT] ALIGN AUTO
Marker 1 5.779120000000 GHz Avg Type: RMS
END: Tast (g Trig: Free Run AvglHold:>1001100
IFGain:Low " Atten: 20 dB

ef Offset 0.5 dB.

R
10dBidiv  Ref 10.00 dBm
Log

f

A B | Attt

Yy “\

ICenter 5.78500 GHz
BW 510 kHz

‘Span 30.00 MHz|
1.000 ms (1001 pts)

#VBW 1.5 MHz*

SENSE:INT ALIGN AUTO
Avg Type: RMS
st G Trig: Free Run AvglHold:>100/100
IFGain:Low Atten: 20 dB
Ref Offset0.5 dB.
Ref 10.00 dBm

Mkr—RefLvl
Span 30.00 MHz m

Sweep 1.000 ms (1001 pts)

= sTATUS

ICenter 5.82500 GHz
#VBW 1.5 MHz*
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(802.11ac40) PSD plot on channel 151 (802.11ac80) PSD plot on channel 155

SENSEANT]

[ B Agient Spectrum Anaiyzer - Swept SA [E=SEER==|
g RL C

T ALIGN AUTO

50 Trig: Free Run

: Fast C
IFGain:Low Aten: 20 dB

Ref Offset0.5 dB
Bidiv  Ref 10.00 dBm

Center 5.75500 GHz
#Res BW 510 kHz #VBW 1.5 MHz*

R T

Marker 15.765760000000 GHz Avg Type: RMS
PNO: Fast (4 1rig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 20 dB

Avg Type: RMS
Avg|Hold:>1001100

Mkr1 5.751 04 GHZ

-5.000 dBm| Ref Offset0.5 dB

Ref 10.00 dBm

1

Mkr—RefLvI
ICenter 5.77500 GHz Span 120.0 MHz| m

#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.000 ms (1001 pts)|

STATUS use sTATUS

Span 60.00 MHz|
Sweep 1.000 ms (1001 pts)|

B Agien Spe ey
AL C SENSENT

LIGN AUTO

Marker 1 5.791100000000 GHz .
PNO: Fast o Trig: FreeRun
IFGain:Low Atten: 20 dB

Ref Offset0.5 dB
Ref 10.00 dBm

1

Pt b VAR | et n g g P Al
\

Center 5.79500 GHz
#Res BW 510 kHz #VBW 1.5 MHz*

=3

Avg Type: RMS
AvglHold:>1001100

1

Mkr—RefLv]
Span 60.00 MHz; m

Sweep 1.000 ms (1001 pts)|

sTATUS
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5.26DB & 6DB& 99% EMISSION BANDWIDTH

5.1 APPLIED PROCEDURES / LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of
a calibrated test instrument to the equipment under test. If the device cannot be connected directly,
alternative techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85
GHz band are made over a reference bandwidth of 500 kHz or the 26 dB emission bandwidth of the
device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725
GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the device,
whichever is less. A narrower resolution bandwidth can be used, provided that the measured power

is integrated over the full reference bandwidth.
5.2 TEST PROCEDURE
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a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the maximum of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

The following procedure shall be used for measuring (99 %) power bandwidth:

1. Set center frequency to the nominal EUT channel center frequency.

2. Set span = 1.5 times to 5.0 times the OBW.

3. Set RBW =1 % to 5 % of the OBW

4. Set VBW = 3 - RBW

5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.

6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are
recovered and directly summed in power units. The recovered amplitude data points, beginning at
the lowest frequency, are placed in a running sum until 0.5 % of the total is reached; that
frequency is recorded as the lower frequency. The process is repeated until 99.5 % of the total is
reached; that frequency is recorded as the upper frequency. The 99% occupied bandwidth is the
difference between these two frequencies.

EUT Attenuator Signal Analyzer

5.3 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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5.4 TEST RESULTS
Temperature : 26 °C Relative Humidity : [54%
Pressure : 101kPa Test Voltage AC120V
Test Mode TX Frequency U-NII-1 (5180-5240MHz)
99% bandwidth(MHz) ZGdB(':nal_'":')‘”idth
Mode Channel | Frequency (MHz) Result
Antenna A Antenna A
CH36 5180 16.622 20.61 Pass
802.11a CH40 5200 16.616 20.74 Pass
CH48 5240 16.667 20.54 Pass
CH36 5180 17.652 20.93 Pass
802.11 n20 CH40 5200 17.678 21.12 Pass
CH48 5240 17.643 21.10 Pass
CH 38 5190 36.627 43.28 Pass
802.11 n40
CH 46 5230 36.745 43.52 Pass
CH36 5180 17.642 21.26 Pass
802.11 AC20 CH40 5200 17.677 21.14 Pass
CH48 5240 17.673 21.14 Pass
CH 38 5190 36.621 43.07 Pass
802.11 AC40
CH 46 5230 36.683 43.29 Pass
802.11 AC80 CH 42 5210 75.474 82.74 Pass
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Test plot
(802.11a) -26dB&99%Bandwidth plot on (802.11 n20) -26dB&99%Bandwidth plot on

channel 36 channel 36

B8 Agient Spectrum Analyzer - Occupicd BW e
RL & 500 A SENSEIN ALIGN AUTO | 07:32:29 P14 2ul 18,2020
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Trace/Detector
G0 Trig: FreeRun AvglHold:>10/10
#FGainiLow ©__#Atten: 20 dB Radio Device: BTS

[ Agient Spectrum Anaiyzer - Occupied 8W. =
s

=R
g AL F o0 aC | SENSEINT ALIGN AUTO | 07:20:52 PMJul 16,2020
Center Freq 5.180000000 GHz Center Freq: 5180000000 GHz Radio Std: None TracelDetector
50 Trig: FreeRun Avg|Hold:>10110
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset0.5 dB.
Ref 10.00 dBm

Ref Offset 0.5 dB
10 dB/div Ref 10.00 dBm
Log

Clear Write

T BV AL N R SIS

Vi
Y

ICenter 5.18 GHz
#Res BW 300 kHz #VBW 1 MHz

ICenter 5.18 GHz Span 40 MHz|
H#Res BW 300 kHz #VBW 1 MHz Sweep 1ms|

Occupied Bandwidth Total Power 9.06 dBm
16.622 MHz

Transmit Freq Error -20.304 kHz OBW Power 99.00 %
x dB Bandwidth 20.61 MHz xdB -26.00 dB

Occupied Bandwidth Total Power 10.2 dBm
17.652 MHz

Transmit Freq Error -16.024 kHz OBW Power 99.00 %
x dB Bandwidth 20.93 MHz xdB -26.00 dB

sc sTATUS use sTATUS

(802.11a) -26dB&99%Bandwidth plot on (802.11 n20) -26dB&99%Bandwidth plot on

channel 40 channel 40

B Agient Specrom Antyer - Occupied BW =T )
RL R 500 AC SENSE:INT| ALIGN AUTO 07:32:05 PM Jul 18, 2020
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None TracelDetector
O Trig: FreeRun AvglHold:>10/10
AFGainiLow *_#Atten: 20 dB Radio Device: BTS

55 et Speciom reer Oecopea B =
0 W 500 Ac iAo | orze il 1, 2520 RN
Center Freq 5.200000000 GHz e Radio Std: None
- AvglHold:>1010
#FGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset0.5 dB
Ref 10.00 dBm

Ref Offset0.5 dB
Ref 10.00 dBm

Clear Write
et st

e e st

i 7
u, A
S el
A d

iCenter 5.2 GHz
#Res BW 300 kHz #VBW 1 MHz

Center 5.2 GHz Span 40 MHz|
H#Res BW 300 kHz #VBW 1 MHz Sweep 1ms)

Occupied Bandwidth Total Power 9.36 dBm
16.616 MHz

Transmit Freq Error -16.814 kHz OBW Power 99.00 %

x dB Bandwidth 20.74 MHz xdB -26.00 dB

Occupied Bandwidth Total Power 10.4 dBm
17.678 MHz

Transmit Freq Error -22.864 kHz OBW Power 99.00 %

x dB Bandwidth 21.12 MHz xdB -26.00 dB

s sTATUS use sTATUS

(802.11a) -26dB&99%Bandwidth plot on (802.11 n20) -26dB&99%Bandwidth plot on

channel 48 channel 48

B Agient Specram A B Agien Specram Anatyzer - Occumed 0 oo )
RL W T

LIGNAUTO | 07:31:36 P Jul 18,2020
240000000 GHz Radio Std: None
Avg|Hold:>10110

SENSEINT ALIG AUTO | 07:26:44 PM1ul 16, 2020
Center Freq: 5.240000000 GHz Radio Std: None TraceDetector
O Trig: Free Run AvglHold:>10/10
AFGainiLow *_#Atten: 20 dB Radio Device: BTS

TracelDetector

0 RL RF 5
VBW 1.0000 MHz
Radio Device: BTS

Ref Offset0.5 dB
Ref 10.00 dBm

Ref Offset0.5 dB
Ref 10.00 dBm

Clear Write

AT i, | Attt
- v

iCenter 5.24 GHz
#Res BW 300 kHz #VBW 1 MHz

Center 5.24 GHz Span 40 MHz|
H#Res BW 300 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 9.11 dBm
16.667 MHz

Transmit Freq Error -11.060 kHz OBW Power 99.00 %
x dB Bandwidth 20.54 MHz xdB -26.00 dB

Occupied Bandwidth Total Power 9.96 dBm
17.643 MHz

Transmit Freq Error -18.105 kHz OBW Power 99.00 %

x dB Bandwidth 21.10 MHz xdB -26.00 dB

s STATUS s aTUS
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Test plot
(802.11 AC20) -26dB&99%Bandwidth plot on

channel 36

(802.11 n40) -26dB&99%Bandwidth plot on

channel 38

=R
TracelDetector

ALIGN AUTO | 07:30:18 PMJul 18,2020
Radio Std: None

[ B Agient Spectrum Anaiyzer - Occupied 8W.
0 AL F 5 SEINT

Center Freq: 5180000000 GHz
o Trig: Free Run AvglHold:>10110
> #Atten: 20 dB

07:24:06 P13l 18, 2020

e LiG AUTO
Radio Std: None

SENS:
Center Freq; 5130000000 GHz.

Trig: Free Run AvglHold:>10/10
#Atten: 20 dB.

TracelDetector

Radio Device: BTS AFGainLow Radio Device: BTS
Ref Offset0.5 dB
Ref 10.00 dBm

Ref Offset0.5 dB
Ref 10.00 dBm

e A |ttt charvem

ICenter 5.18 GHz

Center 5.19 GHz

#VBW 3 MHz

Occupied Bandwidth

#Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Total Power

10.3 dBm

Total Power

13.2dBm

17.642 MHz

36.627 MHz
-13.357 kHz OBW Power
43.28 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

s ‘STATUS

Transmit Freq Error
x dB Bandwidth

-25.251 kHz
21.26 MHz

OBW Power
xdB

99.00 %
-26.00 dB

sTATUS

(802.11 n40) -26dB&99%Bandwidth plot on
channel 46

(802.11 AC20) -26dB&99%Bandwidth plot on
channel 40

[E=R[EEnE=

T Agnms,emmmwy ompmnw

sousean]

LIGN AUTO

07:24:34 PHul 18,2020
TracelDetector

Center Freq 5 230000000 GHz
#FGain:Low

Ref Offset0.5 dB

lm‘m'u. Ref 10.00 dBm
og

Center 5.23 GHz

Occupied Bandwidth

36.745 MHz
42.167 kHz
43.52 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq; 5.230000000 GHz.
G0 Trig: FreeRun
#Atten: 20 dB.

#VBW 3 MHz

Total Power

OBW Power
xdB

Radio Std: None

AvglHold:>10/10

Radio Device: BTS

Span 60 MHz|
Sweep 1ms

12.9 dBm

99.00 %
-26.00 dB

sTATUS

B s Gt
3

SENSEINT
Cen(er Freq 5. zoonooonn GHz Center Freq: 5.200000000 GHz
Y Trig: Free Run

#FGainiLow *_#Atten: 20 dB

Ref Offset0.5 dB

10 dBidiv Ref 10.00 dBm

Rl | B S A
=

I

iCenter 5.2 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power

17.677 MHz
-39.588 kHz OBW Power
PAREY T3 xdB

Transmit Freq Error
x dB Bandwidth

ALTGN

AUTO | 07:30:43 PM1UI 18,2020

Radio Std: None TracelDetector

AvglHold:>1010

Radio Device: BTS

Clear Write

™
gl
b=

10.3 dBm

99.00 %
-26.00 dB

sTATUS

(802.11 AC20) -26dB&99%Bandwidth plot on

channel 48

B e Soecvom A -Cecomes

RL v
Center Freq 5. 240000000 GHz

Goo Trig: FreeRun

#FGain:Low ©__#Atten: 20 dB

i
40000000 GH:

Ref Offset0.5 dB.
Ref 10.00 dBm

Center 5.24 GHz

#Res BW 300 kHz #VBW 1 MHz

Total Power

Occupied Bandwidth
17.673 MHz
-38.348 kHz
21.14 MHz xdB

Transmit Freq Error OBW Power

x dB Bandwidth

ALIGN AUTO

z
AvglHold:>1010

=N

TracelDetector

07:31.05 PWJul 18,2020
Radio Std: None

Radio Device: BTS

Clear Write

10.1 dBm

99.00 %
-26.00 dB

'sTATUS
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Test plot

(802.11 AC40) -26dB&99%Bandwidth plot on (802.11 AC80) -26dB&99%Bandwidth plot on
channel 38

channel 42

ac |
Center Freq 5.190000000 GHz

X Agilent Spectru
RL

ALIGN AUTO | _07:25:29 PM Jul 18,2020

Radio Std: None

[B5 gient Spectrum Anclyzer - Occupied BW
SENSENT] z

Center Freg: 5190000000 GHz
o Trig: Free Run AvglHold:>10110

[E=m[EEmE=
ALIGN AUTO | 07:23:24 PMJul 16,2020

Radio Std: None TracelDetector

g L 3 10 A NSEINT

Ref Value 10.00 dBm Center Freq: 5.210000000 GHz
=) G Trig: Free Run AvglHold:>10110
#FGainiLow _#Atten: 20 dB e P

Radio Device: BTS Radio Device: BTS
Ref Offset0.5 dB Ref Offset0.5 dB.
Ref 10.00 dBm Ref 10.00 dBm

Clear Write

Center 5.19 GHz
#Res BW 1 MHz

Center 5.21 GHz
#VBW 3 MHz

Occupied Bandwidth
36.621 MHz

Transmit Freq Error 22.181 kHz

#VBW 3 MHz
Total Power 13.2 dBm

Occupied Bandwidth
75.474 MHz

Total Power 14.2 dBm

OBW Power 99.00 %
x dB Bandwidth 43.07 MHz

Transmit Freq Error 89.660 kHz
x dB Bandwidth 82.74 MHz

OBW Power 99.00 %
xdB -26.00 dB

xdB -26.00 dB

STATUS

sTATUS

(802.11 AC40) -26dB&99%Bandwidth plot on

channel 46

B Aglent Specram Anayze - Occuped B
R 3 e

o |.& el
ALIGN AUTO | 07:25:02 PH3ul 18,2020
GHz Radio Std: None Trace/Detector

Fre
G Trig: FreeRun AvglHold:>10/10
#FGain:Low | #Atten: 20 dB. Radio Device: BTS
Ref Offset 0.5 dB
Ref 10.00 dBm

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms|

Occupied Bandwidth
36.683 MHz

Total Power 13.0 dBm

Transmit Freq Error 40.954 kHz
x dB Bandwidth 43.29 MHz

OBW Power 99.00 %
x dB -26.00 dB

‘sTATUS
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Temperature : 26 °C Relative Humidity : [54%
Pressure : 101kPa Test Voltage AC120V
Test Mode TX Frequency U-NII-3 (5745-5825MHz)
Frequency 99% 6dB bandwidth
LD Channel | ““\Hz) | bandwidth(MHz) (MHz) e
CH149 5745 16.651 16.34 Pass
802.11a CH157 5785 16.656 16.09 Pass
CH165 5825 16.664 16.33 Pass
CH149 5745 17.654 16.86 Pass
802.11 n20 CH157 5785 17.653 16.83 Pass
CH165 5825 17.644 16.83 Pass
CH151 5755 36.660 35.50 Pass
802.11 n40
CH159 5795 36.514 35.52 Pass
CH149 5745 17.656 16.90 Pass
802.11 AC20 | CH157 5785 17.667 16.66 Pass
CH165 5825 17.663 16.89 Pass
CH151 5755 36.582 35.24 Pass
802.11 AC40
CH159 5795 36.704 35.50 Pass
802.11 AC80 | CH155 5775 75.380 75.25 Pass
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Mode: 802.11a-HT20
[BE Agilent Spectrum Analyzer - Occupied BW
i RL RF SENSE:INT] ALIGN AUTO | 10:29:00 AM Jul 20, 2020
Center Freq 5.74 Center Freq: 5.745000000 GHz Radio Std: None Trace/Detector
50 Trig: FreeRun AvglHold:>10/10
#FGain:Low —_ #Atten: 20 dB Radio Device: BTS
Ref Offset 0.5 dB
Ref 10.00 dBm
Clear Write
| s |
Average
5745MHz e
6dB bandwidth MaxHold
T
Min Hold
Center 5.745 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 msf=———+
Occupied Bandwidth Total Power Detectoy
16.388 MHz R LiE
Transmit Freq Error -43.217 kHz OBW Power
x dB Bandwidth 16.34 MHz xdB
Bl Agilent Spectrum Analyzer - Occupied BW
i RL RF Q AC SENSE:INT] [ ALIGN AUTO | 10:29:31 AM Jul 20, 2020
x dB -26.00 dB Center Freq: 5745000000 GHz Radio Std: None Trace/Detector
5 Trig: Free Run AvglHold:>10/10
HFGain:Low | #Atten: 20 dB Radio Device: BTS
Ref Offset 0.5 dB
Ref 10.00 dBm
Clear Write
| "
Average
5745MHz e
99% bandwidth Max Hold
T
Min Hold
Center 5.745 GHz
H#Res BW 300 kHz #VBW 1 MHz ]
Occupied Bandwidth Total Power Detectoy
16.651 MHz R et
Transmit Freq Error -19.577 kHz OBW Power 99.00 %
x dB Bandwidth 20.78 MHz xdB -26.00 dB
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[BE Agilent Spectrum Analyzer - Occupied BW

RL RF SENSE:INT] ALIGN AUTO 10:28:29 AM Jul 20, 2020
Center Freq 5.78 Center Freq: 5.785000000 GHz Radio Std: None Trace/Detector
G Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset0.5 dB
Ref 10.00 dBm

Clear Write

5785MHz
6dB bandwidth

Center 5.785 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Occupied Bandwidth Total Power 9.98 dBm
16.383 MHz

Transmit Freq Error -47.115 kHz OBW Power 99.00 %
x dB Bandwidth 16.09 MHz xdB -6.00 dB

[BE Agilent Spectrum Analyzer - Occupied BW

[ ALTGN AUTO | 10:30:31 AM Jul 20, 2020
Center Freq: 5.785000000 GHz Radio Std: None
G Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 20 dB Radio Device: BTS

TracelDetector

Ref Offset0.5 dB
Ref 10.00 dBm

Clear Write
B ]

Average

5785MHz
99% bandwidth

#VBW 1 MHz

Occupied Bandwidth Total Power 9.52 dBm
16.656 MHz

Transmit Freq Error -35.157 kHz OBW Power 99.00 %

x dB Bandwidth 20.81 MHz x dB -26.00 dB

[BM Agilent Spectrum Analyzer - Occupied BW.

ALIGN AUTO 10:27:49 AM Jul 20, 2020
Center Freq: 5.825000000 GHz Radio Std: None Trace/Detector
o) Trig: FreeRun Avg|Hold:>10/10
#FGain:Low | #Atten: 20 dB Radio Device: BTS

Ref Offset05 dB
Ref 10.00 dBm

Clear Write

5825MHz
6dB bandwidth

[Center 5.825 GHz Spah 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power 9.81 dBm
16.393 MHz

Transmit Freq Error -47.270 kHz OBW Power 99.00 %

x dB Bandwidth 16.33 MHz x dB -6.00 dB
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Agﬂen!SpﬂtmmAna < ] ] _ ‘
Center Fred 5825000000 GHz . 55';'ﬁ:'rif&'Lﬁ'emmf\?,?:ﬂ:m:GD’,;;TO ARl TraceiDetector
Ref Offset0.5 dB . . .
Ref 10.00 dBm
Clear Write
5825MHz
99% bandwidth

ICenter §.825 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power
16.664 MHz

-15.715 kHz
20.69 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Span 40 MHz]
Sweep 1ms|

9.52 dBm

99.00 %
-26.00 dB
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Mode: 802.11n-HT20

ALIGN AUTO | 10:26:38 AM Jul 20, 2020
Center Freq: 5.745000000 GHz Radio Std: None TracelDetector

0 Trig: Free Run AvglHold:>10110
fFGain:Low  #Atten: 20 dB Radio Device: BTS

Ref Offset0.5 dB
10 dBidiv Ref 10.00 dBm

Clear Write

Average

5745MHz
6dB bandwidth

Center 5.745 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Occupied Bandwidth Total Power 10.7 dBm
17.530 MHz

Transmit Freq Error -40.798 kHz OBW Power
x dB Bandwidth 16.86 MHz xdB

Bl Agilent Spectrum Analyzer - Occupied BW

SENSE:INT] [ ALIGN AUTO [ 10:33:50 AM Jul 20, 2020
Center Freq: 5.745000000 GHz Radio Std: None Trace/Detector

" Trig: FresRun AvglHold:>10/10
SFGainiLow | #Atten: 20 dB Radio Device: BTS

Ref Offset0.5 dB
Ref 10.00 dBm

Clear Write

Average

5745MHz
99% bandwidth

Center 5.745 GHz
#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 10.3 dBm
17.654 MHz

Transmit Freq Error -44.897 kHz OBW Power 99.00 %
x dB Bandwidth 20.93 MHz xdB -26.00 dB

BN Agilent Spectrum Analyze

ALIGN AUTO 10:26:04 AM Jul 20, 2020
Center Freq: 5.785000000 GHz Radio Std: None TracelDetector
! Trig: Fres Run Avg|Hold:>10110
AFGain:Low | #Atten: 20 dB Radio Device: BTS

Ref Offset0.5 dB
Ref 10.00 dBm

Clear Write

| ]

Average

5785MHz —
6dB bandwidth Max Hold
E——

Min Hold
Center 5.785 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Occupied Bandwidth Total Power 11.0 dBm

17.534 MHz

Transmit Freq Error -49.567 kHz OBW Power
x dB Bandwidth 16.83 MHz xdB
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Shenzhen BCTC Testing Co., Ltd.

Report No.: BCTC2007000333-2E

5785MHz
99% bandwidth

[BE Agilent Spectrum Analyzer - Occupied BW

RL RF
Center Freq 5.78

Gy
#IFGain:Low

Ref Offset0.5 dB
Ref 10.00 dBm

Center 5.785 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.653 MHz

-50.883 kHz
20.95 MHz

Transmit Freq Error
x dB Bandwidth

5825MHz
6dB bandwidth

Center Freq: 5.785000000 GHz
VB Trig: Free Run
#Atten: 20 dB

#VBW 1 MHz

SENSEINT] ALIGN AUTO 10:33:21 AM Jul 20, 2020

Radio Std: None TracelDetector
Avg|Hold:>10/10

Radio Device: BTS

Clear Write

Total Power 10.5 dBm

OBW Power
xdB

99.00 %
-26.00 dB

BN Agilent Spectrum Analyzer - Occupied BW.

i RL =
Center Freq 5.82

=
#IFGain:Low

Ref Offset05 dB
Ref 10.00 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.546 MHz

-44.679 kHz
16.83 MHz

Transmit Freq Error
x dB Bandwidth

5825MHz
99% bandwidth

Center Freq: 5.825000000 GHz
= Trig: Free Run
#Atten: 20 dB

#VBW 300 kHz

ALIGN AUTO 10:27:13 AM Jul 20, 2020

Radio Std: None Trace/Detector
Avg|Hold:>10/10

Radio Device: BTS

Clear Write

Span 40 MHz
Sweep 3.867 ms

Total Power 10.6 dBm

OBW Power
x dB

[BM Agilent Spectrum Analyzer - Occupied BW

Center Freq: 5.825000000 GHz
REN Trig: Free Run
#Atten: 20 dB

)
#IFGain:Low

Ref Offset0.5 dB
Ref 10.00 dBm

ICenter §.825 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.644 MHz

-45.743 kHz
20.98 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

[ ALIGN AUTO [ 10:32:50 AM Jul 20, 2020

Radio Std: None

TracelDetector
AvglHold:>10/10
Radio Device: BTS

Clear Write

Span 40 MHz]
Sweep 1ms|

Total Power 10.1 dBm

OBW Power
xdB

99.00 %
-26.00 dB
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	Note:
	The amplitude of spurious emissions which are attenuated by more than 20dB below the
	permissible value has no need to be reported.
	Distance extrapolation factor =40 log (specific distance/test distance)(dB);
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